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1. TEST PROGRAM

References

47 CFR Part 15.407
RSS 247 Issue 1
RSS Gen Issue 4

YVVVVYY

ANSI| C63.10-2013

Radio requirement:

KDB 789033 D02 General U-NIl Tests Procedures New Rules v01r02
KDB 662911 D01 Multiple Transmitter Output v02r01

Clause (47CFR Part 15.407 & RSS-247 Issue 1 & RSS-Gen Issue 4)
Test Description

Test result - Comments

Occupied Bandwidth [ M PASS O FAIL O NA O NP(1)
26dB Bandwidth 5 M PASS O FAIL O NA(2) O NP(1)
6dB Bandwidth [ M PASS O FAIL O NA(3) O NP(1)
Duty Cycle [ V1 PASS I FAIL O NA I NP(1)
EIRP [b M PASS O FAIL O NA O NP(1)
Maximum Conducted Output Power [ M PASS I FAIL O NA O NP(1)
Power Spectral Density [ M PASS I FAIL 0 NA I NP(1)
Transmit Power Control [ [0 PASS I FAIL M NA(4) O NP(1)
AC Power Line Conducted Emission [ M PASS I FAIL O NA(5) O NP(1)
Unwanted Emissions & Undesirable Emission o M PASS I FAIL 0 NA I NP(1)
Frequency Stability F5 M PASS (6) O FAIL O NA O NP(1)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

): Limited program
): EUT only operates outside the 5725MHz-5850MHz band
): EUT only operates inside the 5725MHz-5850MHz band

(1
(2
(3
(4): EIRP below 27dBm or EUT only operates inside 5150MHz-5250MHz or/and 5725MHz-5850MHz bands
(5): EUT not directly or indirectly connected to the AC Power Public Network

(6

): The Manufacturer declares the EUT emission is maintained within the band of operation under all conditions of normal operation

as specified in the user manual
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2,

EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

2.1.

HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Equipment under test (EUT):

Technicolor Player UIW4010TCH

Similarity with already granted equipment:

Serial Number: --

This equipment is a variant from UIW4010ECH model. The only difference is the model name (HVIN), the color enclosure
and the ON/OFF switch position. As a consequence, tests results of this report are fully retrieved from UIW4010ECH test
reports Granted in October 2016 under FCC ID: G95-UIW4010ECH; IC: 431C-UIW4010ECH). Only additional tests
according to 47CFR Part 15B and ICES 003 have been performed.

Inputs/outputs - Cable:

Length

Declared

Access Type used (m) <3m Shielded | Under test Comments
1 Power Supply - | O ] -
2 HDMI 1,8 4 O ] -
Auxiliary equipment used during test:
Type Reference Sn Comments
Laptop LCIE - Use to set the EUT
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Equipment information:

Type: WIFI
M 5150MHz-
Frequency band: 5250MHz M 5250MHz-5350MHz M 5470MHz-5725MHz
M 5725MHz-5850MHz
[1802.11a M 802.11n HT20 M 802.11n HT40
Standard: M 802.11ac VHT20 M 802.11ac VHT40 M 802.11ac VHT80
(1 802.11ac VHT160
Spectrum Modulation: M OFDM
Channel bandwidth: M 20MHz |  40MHz |  ©80MHz | 0 160MHz
Antenna Type: M Integral 1 External [1 Dedicated
Antenna connector: M Yes 1 No 1 Temporary for test
Transmit chains: D1 2 03 D4
05 6 a7 18
TPC: M Yes 0 No
Receiver chains D1 &2 D3 D4
05 6 07 18
Type of equipment: M Stand-alone | O Plug-in | O Combined
Tmin: 0-20°C M 0°C | OXx°C
Operating temperature range: Tnom: 20°C
Tmax: 0 35°C | 0 55°C | 40 °C
Type of power source: M AC power supply [0 DC power supply [] Battery Battery Type
Vmin: [0 X V/60Hz 0 X Vdc
Operating voltage range: Vnom: M 120V/60HZz 0 XVdc
Vmax 0 X V/60Hz 0 XVdc
] Master L1 Slave wi_th radar M Slave withput radar
Mode: detection detection
L] Bridge L1 Mesh
F|xeq ogtd(?or P to P/IM O Yes ¥ No
application:
System architectures: M IP based 1 Frame based
M Yes (The manufacturer declares
that information regarding the
User access restriction: parameters of the detected Radar I No
Waveforms is not available to the end
user)
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Antenna Characteristic

Antenna assembly Gain (dBi) Frequency Band (MHz) Impedance(Q)
1 5 5.15-5.85GHz 50
2 6.3 5.15-5.85GHz 50
Accumulated 5.7 5.15-5.85GHz 50

Note: Calculated according to KDB 662911 D01 Multiple Transmitter Output v02r01 F) 2) d) (ii). All antennas can

transmit simultaneously.
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CHANNEL PLAN
802.11a/802.11n HT20/ 802.11ac VHT20

Channel Frequency (MHz) Available Channel
C1=36 5180 ]
C2=40 5200 M
44 5220 M
C3=48 5240 ]
C4=52 5260 M
56 5280 M
C5=60 5300 ]
C6=64 5320 ]
C7=100 5500 ™M
104 5520 ™M
108 5540 ™M
112 5560 M
C8=116 5580 ]
120 5600 O
124 5620 O
128 5640 O
132 5660 M
136 5680 M
C9=140 5700 M
C10=144 5720 O
C11=149 5745 M
153 5765 ]
C12=157 5785 M
161 5805 M
C13=165 5825 ]
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CHANNEL PLAN

802.11n HT40/ 802.11ac VHT40

Channel Frequency (MHz) Available Channel
C14=36+40 5190 ]
C15=44+48 5230 M
C16=52+56 5270 M
C17=60+64 5310 M

C18=100+104 5510 M
C19=108+112 5550 M

116+120 5590 O

124+128 5630 O
C20=132+136 5670 ™M
C21=140+144 5710 O
C22=149+153 5755 ™M
C23=157+161 5795 M

CHANNEL PLAN

802.11ac VHT80

Channel Frequency (MHz) Available Channel
C24=36+40+44+48 5210 M
C25=52+56+60+64 5290 M

C26=100+104+108+112 5530 ™
C27=116+120+124+128 5610 O
C28=132+136+140+144 5690 O
C29=149+153+157+161 5775 M

No DFS Channel

DFS Channel

Weather DFS Channel (Not Authorised for RSS-247)
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DATA RATE

802.11n HT20

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation
[ 0 1 BPSK 6.5 7.2 4]
[ 1 1 QPSK 13 144 [m]
4] 2 1 QPSK 19.5 21.7 ]
[ 3 1 16-QAM 26 28.9 ]
[ 4 1 16-QAM 39 43.3 ]
[ 5 1 64-QAM 52 57.8 ]
4] 6 1 64-QAM 58.5 65 ]
4] 7 1 64-QAM 65 72.2 O
4] 8 2 BPSK 13 144 [
4] 9 2 QPSK 26 28.9 O
[ 10 2 QPSK 39 43.3 ]
4] 11 2 16-QAM 52 57.8 ]
4] 12 2 16-QAM 78 86.7 =]
4] 13 2 64-QAM 104 115.6 O
4] 14 2 64-QAM 117 130.3 O
[ 15 2 64-QAM 130 1444 ]
] 16 3 BPSK 19.5 21.7 ]
[H] 17 3 QPSK 39 43.3 ]
=] 18 3 QPSK 58.5 65 =]
=] 19 3 16-QAM 78 86.7 O
] 20 3 16-QAM 117 130 O
[m] 21 3 64-QAM 156 173.3 O
] 22 3 64-QAM 175.5 195 ]
[H] 23 3 64-QAM 195 216.7 ]
O 24 4 BPSK 26 28.9 =]
=] 25 4 QPSK 52 57.8 O
] 26 4 QPSK 78 86.7 O
] 27 4 16-QAM 104 115.6 O
] 28 4 16-QAM 156 173.3 ]
[H] 29 4 64-QAM 208 231.1 [H]
[H] 30 4 64-QAM 234 260 [m]
[H] 31 4 64-QAM 260 288.9 O
] 32 1 BPSK - - - - - O
] 33 2 16-QAM QPSK - - 39 43.3 O
] 34 2 64-QAM QPSK - - 52 57.8 ]
[H] 35 2 64-QAM 16-QAM - - 65 72.2 [H]
[H] 36 2 16-QAM QPSK - - 58.5 65 [m]
[H] 37 2 64-QAM QPSK - - 78 86.7 O
] 38 2 64-QAM 16-QAM - - 97.5 108.3 O
] 39 3 16-QAM QPSK QPSK - 52 57.8 O
] 40 3 16-QAM 16-QAM QPSK - 65 72.2 ]
[H] 41 3 64-QAM QPSK QPSK - 65 72.2 [H]
[H] 42 3 64-QAM 16-QAM QPSK - 78 86.7 [m]
[H] 43 3 64-QAM 16-QAM 16-QAM - 91 101.1 O
O 44 3 64-QAM 64-QAM QPSK - 91 101.1 O
] 45 3 64-QAM 64-QAM 16-QAM - 104 115.6 O
] 46 3 16-QAM QPSK QPSK - 78 86.7 ]
[H] 47 3 16-QAM 16-QAM QPSK - 97.5 108.3 [H]
[H] 48 3 64-QAM QPSK QPSK - 97.5 108.3 O
[H] 49 3 64-QAM 16-QAM QPSK - 117 130 O
O 50 3 64-QAM 16-QAM 16-QAM - 136.5 151.7 ]
] 51 3 64-QAM 64-QAM QPSK - 136.5 151.7 ]
] 52 3 64-QAM 64-QAM 16-QAM - 156 173.3 ]
[H] 53 4 16-QAM QPSK QPSK QPSK 65 72.2 [H]
O 54 4 16-QAM 16-QAM QPSK QPSK 78 86.7 [H]
O 55 4 16-QAM 16-QAM 16-QAM QPSK 91 101.1 [H]
O 56 4 64-QAM QPSK QPSK QPSK 78 86.7 ]
] 57 4 64-QAM 16-QAM QPSK QPSK 91 101.1 O
[H] 58 4 64-QAM 16-QAM 16-QAM QPSK 104 115.6 [H]
[H] 59 4 64-QAM 16-QAM 16-QAM 16-QAM 117 130 O
O 60 4 64-QAM QPSK QPSK QPSK 104 115.6 [H]
O 61 4 64-QAM 16-QAM 16-QAM QPSK 117 130 ]
O 62 4 64-QAM 16-QAM 16-QAM 16-QAM 130 1444 ]
] 63 4 64-QAM 64-QAM 64-QAM QPSK 130 1444 O
[H] 64 4 64-QAM 64-QAM 64-QAM 16-QAM 143 158.9 [H]
[H] 65 4 16-QAM QPSK QPSK QPSK 97.5 108.3 [H]
O 66 4 16-QAM 16-QAM QPSK QPSK 117 130 [H]
O 67 4 16-QAM 16-QAM 16-QAM QPSK 136.5 151.7 ]
O 68 4 64-QAM QPSK QPSK QPSK 117 130 ]
] 69 4 64-QAM 16-QAM QPSK QPSK 136.5 151.7 O
[H] 70 4 64-QAM 16-QAM 16-QAM QPSK 156 173.3 [H]
[H] 71 4 64-QAM 16-QAM 16-QAM 16-QAM 175.5 195 O
O 72 4 64-QAM 64-QAM QPSK QPSK 156 173.3 [H]
] 73 4 64-QAM 64-QAM 16-QAM QPSK 175.5 195 O
] 74 4 64-QAM 64-QAM 16-QAM 16-QAM 195 216.7 ]
] 75 4 64-QAM 64-QAM 64-QAM QPSK 195 216.7 O
[m] 76 4 64-QAM 64-QAM 64-QAM 16-QAM 214.5 238.3 ]
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DATA RATE

802.11n HT40

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation
[ 0 1 BPSK 13 15 4]
[ 1 1 QPSK 27 30 [m]
4] 2 1 QPSK 40.5 45 ]
[ 3 1 16-QAM 54 60 ]
[ 4 1 16-QAM 81 90 ]
[ 5 1 64-QAM 108 120 ]
4] 6 1 64-QAM 121.5 135 ]
4] 7 1 64-QAM 135 150 O
4] 8 2 BPSK 27 30 [
4] 9 2 QPSK 54 60 O
[ 10 2 QPSK 81 90 ]
4] 11 2 16-QAM 108 120 ]
4] 12 2 16-QAM 162 180 =]
4] 13 2 64-QAM 216 240 O
4] 14 2 64-QAM 243 270 O
[ 15 2 64-QAM 270 300 ]
] 16 3 BPSK 40.5 45 ]
[H] 17 3 QPSK 81 90 ]
=] 18 3 QPSK 121.5 135 =]
=] 19 3 16-QAM 162 180 O
] 20 3 16-QAM 243 270 O
[m] 21 3 64-QAM 324 360 O
] 22 3 64-QAM 364.5 405 ]
[H] 23 3 64-QAM 405 450 ]
O 24 4 BPSK 54 60 =]
=] 25 4 QPSK 108 120 O
] 26 4 QPSK 162 180 O
] 27 4 16-QAM 216 240 O
] 28 4 16-QAM 324 360 ]
[H] 29 4 64-QAM 432 480 [H]
[H] 30 4 64-QAM 486 540 [m]
[H] 31 4 64-QAM 540 600 O
] 32 1 BPSK - - - 6.0 6.7 O
] 33 2 16-QAM QPSK - - 81 90.0 O
] 34 2 64-QAM QPSK - - 108 120 ]
[H] 35 2 64-QAM 16-QAM - - 135 150 [H]
[H] 36 2 16-QAM QPSK - - 121.5 135 [m]
[H] 37 2 64-QAM QPSK - - 162 180 O
] 38 2 64-QAM 16-QAM - - 202.5 225 O
] 39 3 16-QAM QPSK QPSK - 108 120 O
] 40 3 16-QAM 16-QAM QPSK - 135 150 ]
[H] 41 3 64-QAM QPSK QPSK - 135 150 [H]
[H] 42 3 64-QAM 16-QAM QPSK - 162 180 [m]
[H] 43 3 64-QAM 16-QAM 16-QAM - 189 210 O
O 44 3 64-QAM 64-QAM QPSK - 189 210 O
] 45 3 64-QAM 64-QAM 16-QAM - 216 240 O
] 46 3 16-QAM QPSK QPSK - 162 180 ]
[H] 47 3 16-QAM 16-QAM QPSK - 202.5 225 [H]
[H] 48 3 64-QAM QPSK QPSK - 202.5 225 O
[H] 49 3 64-QAM 16-QAM QPSK - 243 270 O
O 50 3 64-QAM 16-QAM 16-QAM - 283.5 315 ]
] 51 3 64-QAM 64-QAM QPSK - 283.5 315 ]
] 52 3 64-QAM 64-QAM 16-QAM - 324 360 O
[H] 53 4 16-QAM QPSK QPSK QPSK 135 150 O
O 54 4 16-QAM 16-QAM QPSK QPSK 162 180 [H]
O 55 4 16-QAM 16-QAM 16-QAM QPSK 189 210 [H]
O 56 4 64-QAM QPSK QPSK QPSK 162 180 ]
] 57 4 64-QAM 16-QAM QPSK QPSK 189 210 O
[H] 58 4 64-QAM 16-QAM 16-QAM QPSK 216 240 O
[H] 59 4 64-QAM 16-QAM 16-QAM 16-QAM 243 270 O
O 60 4 64-QAM QPSK QPSK QPSK 216 240 [H]
O 61 4 64-QAM 16-QAM 16-QAM QPSK 243 270 ]
O 62 4 64-QAM 16-QAM 16-QAM 16-QAM 270 300 [m]
] 63 4 64-QAM 64-QAM 64-QAM QPSK 270 300 O
[H] 64 4 64-QAM 64-QAM 64-QAM 16-QAM 297 330 O
[H] 65 4 16-QAM QPSK QPSK QPSK 202.5 225 O
O 66 4 16-QAM 16-QAM QPSK QPSK 243 270 [H]
O 67 4 16-QAM 16-QAM 16-QAM QPSK 283.5 315 ]
O 68 4 64-QAM QPSK QPSK QPSK 243 270 ]
] 69 4 64-QAM 16-QAM QPSK QPSK 283.5 315 O
[H] 70 4 64-QAM 16-QAM 16-QAM QPSK 324 360 O
[H] 71 4 64-QAM 16-QAM 16-QAM 16-QAM 364.5 405 O
O 72 4 64-QAM 64-QAM QPSK QPSK 324 360 O
] 73 4 64-QAM 64-QAM 16-QAM QPSK 364.5 405 O
] 74 4 64-QAM 64-QAM 16-QAM 16-QAM 405 450 O
] 75 4 64-QAM 64-QAM 64-QAM QPSK 405 450 O
[m] 76 4 64-QAM 64-QAM 64-QAM 16-QAM 445.5 495 ]
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DATA RATE: 802.11ac VHT20

Available for EUT | MCS Index Nbr of spatial streams Modulation (Stream 1/2/3/4) Coding rate Gl = 800ns Gl =400ns | Worst Case Modulation
[ 0 1 BPSK 12 6,5 7,2 ]
] 1 1 QPSK 12 13 14,4 ]
] 2 1 QPSK 3/4 19,5 21,7 ]
] 3 1 16-QAM 12 26 28,9 ]
4] 4 1 16-QAM 3/4 39 43,3 ]
4] 5 1 64-QAM 2/3 52 57,8 O
4] 6 1 64-QAM 3/4 58,5 65 ]
] 7 1 64-QAM 5/6 65 72,2 ]
“ 8 1 256-QAM 3/4 78 86,7 ]
[ 9 1 256-QAM 5/6 N/A N/A O
[ 10 2 BPSK 12 13 14,4 [
[ 11 2 QPSK 12 26 28,8 O
[ 12 2 QPSK 3/4 39 43,4 [
[ 13 2 16-QAM 12 52 57,8 [}
“ 14 2 16-QAM 3/4 78 86,6 ]
[ 15 2 64-QAM 2/3 104 115,6 O
[ 16 2 64-QAM 3/4 117 130 O
[ 17 2 64-QAM 5/6 130 144,4 O
[ 18 2 256-QAM 3/4 156 1734 [
[ 19 2 256-QAM 5/6 N/A N/A [}
] 20 3 BPSK 1/2 19,5 21,6 ]
[H] 21 3 QPSK 12 39 43,2 O
[m] 22 3 QPSK 3/4 58,5 65,1 O
[m] 23 3 16-QAM 12 78 86,7 O
[m] 24 3 16-QAM 3/4 117 129,9 [
] 25 3 64-QAM 2/3 156 173,4 [}
] 26 3 64-QAM 3/4 175,5 195 ]
[H] 27 3 64-QAM 5/6 195 216,6 [m]
[m] 28 3 256-QAM 3/4 234 260,1 O
[m] 29 3 256-QAM 5/6 N/A N/A O
[m] 30 4 BPSK 12 26 28,8 ]
] 31 4 QPSK 12 52 57,6 [}
] 32 4 QPSK 3/4 78 86,8 ]
[m] 33 4 16-QAM 12 104 115,6 O
] 34 4 16-QAM 3/4 156 173,2 O
[m] 35 4 64-QAM 2/3 208 231,2 O
O 36 4 64-QAM 3/4 234 260 ]
] 37 4 64-QAM 5/6 260 288,8 [}
] 38 4 256-QAM 3/4 312 346,8 ]
[m] 39 4 256-QAM 5/6 N/A N/A O
[m] 40 5 BPSK 1/2 32,5 36 [u]
O 41 5 QPSK 12 65 72 O
O 42 5 QPSK 3/4 97,5 108,5 ]
] 43 5 16-QAM 12 130 144,5 [}
] 44 5 16-QAM 3/4 195 216,5 ]
[H] 45 5 64-QAM 2/3 260 289 O
[m] 46 5 64-QAM 3/4 292,5 325 O
O 47 5 64-QAM 5/6 325 361 O
O 48 5 256-QAM 3/4 390 433,5 ]
] 49 5 256-QAM 5/6 N/A N/A ]
[m] 50 6 BPSK 12 39 43,2 O
[H] 51 6 QPSK 12 78 86,4 O
O 52 6 QPSK 3/4 117 130,2 ]
O 53 6 16-QAM 12 156 1734 [
O 54 6 16-QAM 3/4 234 259,8 [
] 55 6 64-QAM 2/3 312 346,8 [}
] 56 6 64-QAM 3/4 351 390 [
[H] 57 6 64-QAM 5/6 390 433,2 O
] 58 6 256-QAM 3/4 468 520,2 O
O 59 6 256-QAM 5/6 N/A N/A [
[m] 60 7 BPSK 12 45,5 50,4 [
] 61 7 QPSK 12 91 100,8 [}
O 62 7 QPSK 3/4 136,5 151,9 O
=] 63 7 16-QAM 12 182 202,3 ]
] 64 7 16-QAM 3/4 273 303,1 [m]
O 65 7 64-QAM 2/3 364 404,6 [
[m] 66 7 64-QAM 3/4 409,5 455 [
] 67 7 64-QAM 5/6 455 505,4 [}
] 68 7 256-QAM 3/4 546 606,9 [
=] 69 7 256-QAM 5/6 N/A N/A O
O 70 8 BPSK 12 52 57,6 O
O 71 8 QPSK 12 104 115,2 [
[m] 72 8 QPSK 3/4 156 173,6 [
] 73 8 16-QAM 12 208 231,2 [}
O 74 8 16-QAM 3/4 312 346,4 O
[m] 75 8 64-QAM 2/3 416 462,4 ]
0 76 8 64-QAM 3/4 468 520 ]
O 77 8 64-QAM 5/6 520 577,6 ]
[m] 78 8 256-QAM 3/4 624 693,6 ]
[m] 79 8 256-QAM 5/6 N/A N/A ]
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DATA RATE: 802.11ac VHT40

Available for EUT | MCS Index Nbr of spatial streams Modulation (Stream 1/2/3/4) Coding rate Gl = 800ns Gl =400ns | Worst Case Modulation
[ 0 1 BPSK 12 13,5 15 ]
] 1 1 QPSK 12 27 30 ]
] 2 1 QPSK 3/4 40,5 45 ]
] 3 1 16-QAM 12 54 60 ]
4] 4 1 16-QAM 3/4 81 90 ]
4] 5 1 64-QAM 2/3 108 120 O
4] 6 1 64-QAM 3/4 121,5 135 ]
] 7 1 64-QAM 5/6 135 150 ]
“ 8 1 256-QAM 3/4 162 180 ]
“ 9 1 256-QAM 5/6 180 200 [m]
[ 10 2 BPSK 12 27 30 [
[ 11 2 QPSK 12 54 60 [m]
[ 12 2 QPSK 3/4 81 90 [
[ 13 2 16-QAM 12 108 120 [}
“ 14 2 16-QAM 3/4 162 180 ]
[ 15 2 64-QAM 2/3 216 240 O
[ 16 2 64-QAM 3/4 243 270 O
[ 17 2 64-QAM 5/6 270 300 [m]
[ 18 2 256-QAM 3/4 324 360 [
[ 19 2 256-QAM 5/6 360 400 [}
] 20 3 BPSK 1/2 40,5 45 ]
] 21 3 QPSK 1/2 81 90 [m]
[m] 22 3 QPSK 3/4 121,5 135 O
[m] 23 3 16-QAM 12 162 180 [m]
[m] 24 3 16-QAM 3/4 243 270 [
] 25 3 64-QAM 2/3 324 360 [}
] 26 3 64-QAM 3/4 364,5 405 ]
[H] 27 3 64-QAM 5/6 405 450 [m]
[m] 28 3 256-QAM 3/4 486 540 [u]
[m] 29 3 256-QAM 5/6 540 600 [u]
[m] 30 4 BPSK 12 54 60 ]
] 31 4 QPSK 12 108 120 [}
] 32 4 QPSK 3/4 162 180 ]
[m] 33 4 16-QAM 12 216 240 O
] 34 4 16-QAM 3/4 324 360 [u]
[m] 35 4 64-QAM 2/3 432 480 O
O 36 4 64-QAM 3/4 486 540 ]
] 37 4 64-QAM 5/6 540 600 [}
] 38 4 256-QAM 3/4 648 720 ]
[m] 39 4 256-QAM 5/6 720 800 [
[m] 40 5 BPSK 12 67,5 75 O
d 41 5 QPSK 1/2 135 150 [m]
O 42 5 QPSK 3/4 202,5 225 ]
] 43 5 16-QAM 12 270 300 [}
] 44 5 16-QAM 3/4 405 450 ]
] 45 5 64-QAM 2/3 540 600 [
[m] 46 5 64-QAM 3/4 607,5 675 O
O 47 5 64-QAM 5/6 675 750 [m]
O 48 5 256-QAM 3/4 810 900 ]
] 49 5 256-QAM 5/6 900 1000 ]
] 50 6 BPSK 1/2 81 90 [H]
[H] 51 6 QPSK 1/2 162 180 O
O 52 6 QPSK 3/4 243 270 O
O 53 6 16-QAM 12 324 360 [
O 54 6 16-QAM 3/4 486 540 [
] 55 6 64-QAM 2/3 648 720 [}
[H] 56 6 64-QAM 3/4 729 810 O
] 57 6 64-QAM 5/6 810 900 [
0 58 6 256-QAM 3/4 972 1080 [m]
O 59 6 256-QAM 5/6 1080 1200 [
[m] 60 7 BPSK 12 94,5 105 [
] 61 7 QPSK 12 189 210 [}
O 62 7 QPSK 3/4 283,5 315 [
=] 63 7 16-QAM 1/2 378 420 O
] 64 7 16-QAM 3/4 567 630 [m]
O 65 7 64-QAM 2/3 756 840 [
[m] 66 7 64-QAM 3/4 850,5 945 [
] 67 7 64-QAM 5/6 945 1050 [}
] 68 7 256-QAM 3/4 1134 1260 O
0 69 7 256-QAM 5/6 1260 1400 [
O 70 8 BPSK 12 108 120 O
O 71 8 QPSK 12 216 240 [
[m] 72 8 QPSK 3/4 324 360 [
] 73 8 16-QAM 12 432 480 [}
O 74 8 16-QAM 3/4 648 720 O
[m] 75 8 64-QAM 2/3 864 960 ]
0 76 8 64-QAM 3/4 972 1080 ]
O 77 8 64-QAM 5/6 1080 1200 ]
[m] 78 8 256-QAM 3/4 1296 1440 ]
[m] 79 8 256-QAM 5/6 1440 1600 ]
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DATA RATE: 802.11ac VHT80

Available for EUT | MCS Index Nbr of spatial streams Modulation (Stream 1/2/3/4) Coding rate Gl = 800ns Gl =400ns | Worst Case Modulation
[ 0 1 BPSK 1/2 29.3 32.5 ]
] 1 1 QPSK 12 58.5 65 ]
] 2 1 QPSK 3/4 87.8 97.5 ]
] 3 1 16-QAM 12 117 130 ]
4] 4 1 16-QAM 3/4 175.5 195 ]
4] 5 1 64-QAM 2/3 234 260 O
4] 6 1 64-QAM 3/4 263.3 292.5 ]
] 7 1 64-QAM 5/6 292.5 325 ]
“ 8 1 256-QAM 3/4 351 390 ]
[ 9 1 256-QAM 5/6 390 433.3 [m]
[ 10 2 BPSK 12 58.6 65 ]
[ 11 2 QPSK 12 117 130 [m]
[ 12 2 QPSK 3/4 175.6 195 [
[ 13 2 16-QAM 12 234 260 [}
“ 14 2 16-QAM 3/4 351 390 ]
[ 15 2 64-QAM 2/3 468 520 [m]
[ 16 2 64-QAM 3/4 526.6 585 [u]
[ 17 2 64-QAM 5/6 585 650 [m]
[ 18 2 256-QAM 3/4 702 780 [
[ 19 2 256-QAM 5/6 780 866.6 [}
] 20 3 BPSK 1/2 87.9 97.5 ]
[H] 21 3 QPSK 1/2 175.5 195 [m]
[m] 22 3 QPSK 3/4 263.4 292.5 [u]
[m] 23 3 16-QAM 1/2 351 390 [m]
[m] 24 3 16-QAM 3/4 526.5 585 [
] 25 3 64-QAM 2/3 702 780 [}
] 26 3 64-QAM 3/4 789.9 877.5 ]
[H] 27 3 64-QAM 5/6 877.5 975 [m]
[m] 28 3 256-QAM 3/4 1053 1170 [u]
[m] 29 3 256-QAM 5/6 1170 1299.9 [u]
[m] 30 4 BPSK 12 117.2 130 ]
] 31 4 QPSK 12 234 260 [}
] 32 4 QPSK 3/4 351.2 390 ]
[m] 33 4 16-QAM 1/2 468 520 [
] 34 4 16-QAM 3/4 702 780 O
[m] 35 4 64-QAM 2/3 936 1040 O
O 36 4 64-QAM 3/4 1053.2 1170 ]
] 37 4 64-QAM 5/6 1170 1300 [}
] 38 4 256-QAM 3/4 1404 1560 ]
[m] 39 4 256-QAM 5/6 1560 1733.2 O
[m] 40 5 BPSK 12 146.5 162.5 O
O 41 5 QPSK 1/2 292.5 325 O
O 42 5 QPSK 3/4 439 487.5 ]
] 43 5 16-QAM 12 585 650 [}
] 44 5 16-QAM 3/4 877.5 975 ]
] 45 5 64-QAM 2/3 1170 1300 [
[m] 46 5 64-QAM 3/4 1316.5 1462.5 O
O 47 5 64-QAM 5/6 1462.5 1625 O
O 48 5 256-QAM 3/4 1755 1950 ]
] 49 5 256-QAM 5/6 1950 2166.5 ]
] 50 6 BPSK 12 175.8 195 [H]
] 51 6 QPSK 1/2 351 390 [m]
0 52 6 QPSK 3/4 526.8 585 [m]
O 53 6 16-QAM 12 702 780 [
O 54 6 16-QAM 3/4 1053 1170 [
] 55 6 64-QAM 2/3 1404 1560 [}
[H] 56 6 64-QAM 3/4 1579.8 1755 O
[H] 57 6 64-QAM 5/6 1755 1950 [
] 58 6 256-QAM 3/4 2106 2340 O
O 59 6 256-QAM 5/6 2340 2599.8 [
[m] 60 7 BPSK 12 205.1 227.5 [
] 61 7 QPSK 12 409.5 455 [}
O 62 7 QPSK 3/4 614.6 682.5 [
=] 63 7 16-QAM 1/2 819 910 O
] 64 7 16-QAM 3/4 1228.5 1365 [m]
O 65 7 64-QAM 2/3 1638 1820 [
[m] 66 7 64-QAM 3/4 1843.1 2047.5 [
] 67 7 64-QAM 5/6 2047.5 2275 [}
] 68 7 256-QAM 3/4 2457 2730 ]
=] 69 7 256-QAM 5/6 2730 3033.1 O
O 70 8 BPSK 12 2344 260 [m]
O 71 8 QPSK 12 468 520 [
[m] 72 8 QPSK 3/4 7024 780 [
] 73 8 16-QAM 12 936 1040 [}
O 74 8 16-QAM 3/4 1404 1560 [N
[m] 75 8 64-QAM 2/3 1872 2080 ]
0 76 8 64-QAM 3/4 2106.4 2340 ]
O 77 8 64-QAM 5/6 2340 2600 ]
[m] 78 8 256-QAM 3/4 2808 3120 ]
[m] 79 8 256-QAM 5/6 3120 3466.4 ]
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2.2. RUNNING MODE

The EUT is set in the following modes during tests:

- Permanent emission with modulation on a fixed channel in the data rate that produced the highest power

- Permanent reception

The product is capable of simultaneous emission in WIFI (2.4GHz or 5GHz) and Bluetooth (EDR or LE).

Following commands with the specific test document “LCIE_Radio tests UIW4010ECH_v4” are used to set the product:

2.3. EQUIPMENT MODIFICATION

™ None 0 Modification:

TEST REPORT
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3. OccurilED BANDWIDTH

3. TEST CONDITIONS

: Mathieu CERISIER

: September 8, 2016 to September 12, 2016
126 °C & 25°C

147 % & 45%

Test performed by
Date of test

Ambient temperature
Relative humidity

3.2 TEST SETUP

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method

O Radiated Method

- Test Procedure:
¥ KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § D

3.1. LIMIT
None

3.2. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 148983-704527-D
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3.3.

RESULTS
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802.11nHT20

; 1 |
# Level 000 dom = RBW 300 1z Gompatible R Level 0.00 dBr = RBW 3001h:  Compatible
o Att 1008 SWT 1854 & VBW [ i Input 1 4C 0L SWT 189ps & VBW 1 Mrz _Mode
[o1mk
i M

0 da. Oce Bu

0 de.
30
-0

I — =
Channel Occupied Channel Bandwidth (MHz)

C1 17,66

Cc2 17,74

C3 17,63

C4 17,62

C5 17,65

C6 17,76

Cc7 17,69

C8 17,66

C9 17,71

C11 17,66

C12 17,73

C13 17,69
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802.11n HT40/ac VHT40

C14

Spectr

C15
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802.11n HT40/ac VHT40
C22 Cc23

Spectrum 7 Spectrum
Raf Lovel 0,00 dEm = RBW 11 Campatible  FE0 Ref Lavel 0.00 dEm = RBW 10z Compatibie | FE0
At 1000 SWT 1145 @ VBW 3Mz_ Mode Auta FFT__tnput 1 ac art 100 SWT 11.4us @ VBW 3 Mz Mode At FFT__Input 1 ac
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20
=
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£
<0
)
«
0
0
0
CF 5735 GHz 32000 pts Span 60.0 Mz CF 5,705 GHz 37000 p1

J J

Channel Occupied Channel Bandwidth (MHz)
C14 36,65
C15 36,30
C16 36,36
Cc17 36,51
C18 36,26
Cc19 36,26
C20 36,32
C22 36,58
C23 36,52
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802.11ac VHT80
C24

Spectrum |
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Gk vView
AT
1z
- %
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802.11ac VHT80

C29
Channel Occupied Channel Bandwidth (MHz)
C24 76,17
C25 76,87
C26 76,04
Cc29 76,12

3.1. CONCLUSION

Occupied Channel Bandwidth measurement performed on the sample of the product Technicolor Player UIW4010TCH,
in configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.407 & RSS-
GEN ISSUE 4 limits.
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4. 26DB EmissION BANDWIDTH

41. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

4.2. TEST SETUP

: Mathieu CERISIER
: September 9, 2016

127 °C
138 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

¥ KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § C1

4.3. LIMIT

None

4.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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4.5.

RESULTS

802.11n HT20/ac VHT20
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Channel

26dB Emission Bandwidth (MHz)

C1 20,10
C2 20,09
C3 20,11
C4 20,10
C5 20,08
C6 20,54
Cc7 20,26
(02:] 20,14
C9 20,07
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802.11n HT40/ac VHT40
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[ 52100113 GHz | -25.03 dbm b 2600 dB.
Q factor 5.2500038 Gz 26,04 dim o factor 130.9

Date: 9.5£P.2016 14:25:57 Date: 9.582.2016 14:26:42

C16 c17

Spectrum | Spectrum | B
Rof Lovol 1140 G Gifest Z190 dE & RBW 500 Fr Rof Lovel 11.40 B Offest 2140 & & RAW 53010
are 100 SWI iesis e VBW 1MW Mode Auto FET_Ingut 3ac 1008 SWT 1535 e VEW  1vMz Mode Auo FFT_Ingut 1ac

[1ek view

WAL e 062 A6
s 5.30396130 GHZ]
. —=adp ads . 26.00 db|
Bw T e 40.145000000 MHiz]
factor 132.]

Span 00.0 Mz

Y-value Fus Function Result

0.62 dbm 45,148 MRz

[ | -e5aadem b 2600 dB.

Q factor 53301363 Gz 26,37 dom 1321
L —

0.12 dbm

| -ec.cadem

2002863 Gtz 2569 dbm
—

NGB dawn

Date: 9.5£P.2016 14:27:28

C18

9.582.2016 14:28:13

C20

Spectrum et Spectrum
Ret Lovel 11,40 5 Gifest 3170 0 & R6W SR Ret Level 11,40 i Gifeet 5190 98 = WOV ST Ret Lovel 11,40 5 Gifest 3170 0 & R6W SR
Att 10 g8 BWT 189 ps ® VBW 1 MHz Moda Auto FET _ Input 1 AC Att 10c8  BWT 16.0 ps @ VBW 1 MHz Modae Auto FET_ Input 1 AC Att 10 g8 BWT 189 ps ® VBW 1 MHz Moda Auto FET _ Input 1 AC
CrEy | T o5 | T o0 |
s 5 50206380 Gt ; 555479880 G
. 2% - ) 2%
& 40512500000 We s 40.812300000 peie i 40120000000 e
0 actor Jactor fi || Jactor | 114
20 4 1] 2
7 7 v ¥ il
=0 §
0
=0
0
7
=
Sresian EETT T EETT ETEIE
e arar
Xowalue | Function | Type | Retf | Tre | Xowalue 1 Yewalue | Fusction | Type | Ref | Trc | X-value valua Function Resul
— T N R LR T T H T erscom e | o8 dw | nos drr
I Sammesi | seeidee | T3 cemensde  seardn Tl i emosesdi | 26idem e
FI— : - fI— E i i sani7es i | o520 dem fortor
bacer s.587.2016 18328150 baves .5E.2016 1429157 bacer s.582.2016 14150114
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802.11n HT40/ac VHT40

Channel 26dB Emission Bandwidth (MHz)
C14 40,48
C15 39,98
C16 40,34
Cc17 40,14
C18 40,51
C19 40,81
C20 40,12
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802.11ac VHT80

C24

Ref Level 11.40 dém  Offset 21.40 & & RBW 1 MHz
att 108 SWI 203 us @ VBW 3MHz_ Mode AUtoFET  Input 1 AC

Ml

51633275 GHz

5.1685625 GHz |
£.2507225 Geiz.
—

pate: 9.582.2016 14:35:26

C25

Ref Level 11.40 dém  Offset 21.40 & & RBW 1 MHz
att 108 SWI 203 us @ VBW 3MHz_ Mode AUtoFET  Input 1 AC

Ml

in

5.2483775 GHz |
£.3302325 Geiz.
—

bate: 9.522.2016 14:36:25

Spectrum

Ref Level 11.40 dém  Offset 21.40 & & RBW 1 MHz
att 108 SWI 203 us @ VBW 3MHz_ Mode AUtoFET  Input 1 AC

Ml

in
B

£ 5655035 CHz

5.4B95575 GHz |
£.5703925 Geiz.
—

Date: 9.522.2016 14:37:35
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802.11ac VHT80
Channel 26dB Emission Bandwidth (MHz)
C24 81,17
C25 80,855
C26 80,835

4.6. CONCLUSION

26dB Emission Bandwidth measurement performed on the sample of the product Technicolor Player UIW4010TCH,

in configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.407 & RSS
247 ISSUE 1 limits.
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5. 6DB EmissION BANDWIDTH

5.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

5.2. TEST SETUP

: Mathieu CERISIER
: September 9, 2016

127 °C
138 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

¥ KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § C2

5.3. LIMIT

The 6dB bandwidth shall be at least 500kHz

5.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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5.5. RESULTS

802.11n HT20/ac VHT20

C11 C12 C13
5 [ETET =]

Ref Level 11,40 0Bn Offset 21,40 0B = RBW 100 bz

W[ spectrum

Spectrum

Rel Level 1150 GBn  Offast 2140 06 & RAW 100 1HZ Ref Level 11,40 d6r Offset 2140 8 & RBW 100 1z
At 1008 SWT 5685 @ WBW 300 kiz  mods Auto fET  Input 1 AC At SWT_ 565y @ VBW 300 bHz  Moda auto FFT_Input 1 AC At 1008 SWT 5085 @ WBW 300 bz mods Auto FETInput 1 AC
B 1Pk view o 1Pk View B 1Pk view
DaL1] —0a[1] DaL1] 0,03 dn|
ML . M 1729300 Mhiz]
M1l . 4 11 s e M1l 0 1.59 dnm|
1 4920 5 L 5 x 578749310 GH] 1 4410 dBr ¥ 827493310 G,
10 20
0 -0
a0 20
? b
0 0
0 0
70 70
0 0
©F 5735 Ghz 52000 pis Span d0.0 iz ||(GF 5,785 Gz 7000 i GF 5825 Ghz 52000 pis Span 40,0 Mz
Marks arker ark:
Type | Ret | Tre | Kwolie | Vovale | Funciion | Function Result ||| ypelwef el xvolue | vvolue | runction | Function Result Type | et | Trc | Kwalie | Vovale | Funciion | Function Result |
[ hr T 57474031 Gz | dim I | I 1 57874531 G2 1.92 dom ML T £.8274531 Gz | i I |
M1 5.7362304 Ghz | | Il | - 1 57762334 Griz -4.10 dm | Ml 5.6162260 Ghr | I
NI 17.295 Wz T o5 w1 1320 mir o0z da | 1 NI 17,2658 MHz T
| T e T ] [T T ) ! e

bate: 9.582.2016 15:06:13 pate: 9.552.2016 15:07:48

Channel 6dB Emission Bandwidth (MHz)
C11 17,29
C12 17,29
C13 17,29

pate: 5.527.2016 14:59:00

802.11n HT40/ac VHT40
C22 C23

Spectrum
RefLovel 1140 Jorm Offset 2140 38 = RAW 100 bois
SWT 5455 @ VBW 30 kHz _Mode Auto FFT__Input 140

Spectrum
Ref Level 1140 dom  Gffsst 2140 06 = RBW 100 Fr
At 0GR SWT 545y @ VBW 300 kHz Mode sulo FFT__Input 1 aC

[B1rY view
=D BE CE] ~0.10 a5
— 1 il Y 1.95 dBm| M) 0.00 dBm|
- M2 | o 5.76999380 GHz| B I'E] 5.79999880 GHa]
01 7 L 3
CF 5,755 Giiz 52000 pis Span 0.0 iz ©F 5795 GHz 52000 pls Span 60,0 iz
arkar arker
Type | Ref | Trc | *-vahue | ¥walue | Function | Type | Ref | Trc | X-valus | ¥value | Function | Function Result
) 1 57659938 Gz -1.95 dbm | T w1 57905980 Gz -0.60 gom
[ - 57374263 G2 7.3 dom | | we | 1] 57774253 G2 ~6.58 dom | I
03 w2 1 38 4663 iz -0.05 a8 | o3 w2l 1 35,3538 Mz -0.10 &

1 ] e

5.552.2015 15:15:20

- ! T
Channel 6dB Emission Bandwidth (MHz)
C22 35,47

C23 35,35
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802.11ac VHT80
C29

11,40 dim  OFfsst 2140 6 = RBW 100 Fm
0GB SWT 1707y @ VBW 300 kHz _Mode suto FFT__Input 140

D3(1]

01 -14.080

32000 pts Span 160.0 MHz

Yowalue | Function | Function Result
~5.08 d&m | I
14,11 dBm
-0.33

J

Channel 6dB Emission Bandwidth (MHz)
Cc29 76,31

5.6. CONCLUSION

6dB Emission Bandwidth measurement performed on the sample of the product Technicolor Player UIW4010TCH, in

configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.407 & RSS
247 ISSUE 1 limits.
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6. DutY CYCLE

6.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

6.2. TEST SETUP

: Mathieu CERISIER
: September 12, 2016

:25°C
145 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

¥ KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § B2 b)

6.3. LIMIT

None

6.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC -, KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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6.5. RESULTS

802.11n HT20/ac VHT20
C1

Spectrum |

Ref Lovel 20,00 dim  Offsat 21,40 08 = RBW 20 1 Gompatible F50
At

0 @ SWT 10 ms e VBW 20 MKz Tnput 1 AC
SGL TRS:IFR

802.11n HT40/ac VHT40 802.11ac VHT80
C14 C24

Spectrum |
Raf Lavel 20,00 B Gfent 3190 0 & WBW 30T Gempati P50
Att 10 dB & BWT 10ms & VBW 20 MHz

Spectrum |
Rof Laval 20,00 GEr GFeRt 75,90 08 & FRW 30 TWr  Gampatiie FU
At dB @ SWT 10 ms @ VBW 20 MHz Input 1 AC

SGL TRGIIFP

SGL TRE:IFP

D011

i m
o E

o1[1] A “m
e

32000 pts

X-value | Y-value | Function

0.0
853,467 s |

6.006753 ms .99 db
—

J

Mode Duty Cycle (%) Duty Cycle Correction (dB)
802.11n HT20/ac VHT20 33,48 4.75
802.11n HT40/ac VHT40 15,64 8.06
802.11ac VHT80 8,16 10.88

6.6. CONCLUSION

Duty Cycle measurement performed on the sample of the product Technicolor Player UIW4010TCH, in configuration
and description presented in this test report, show levels compliant to the 47 CFR PART 15.407 & RSS 247 ISSUE 1

limits.
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7. MAXIMUM CONDUCTED OUTPUT POWER, MAXIMUM POWER SPECTRAL DENSITY, MAXIMuM EIRP,

MAxiMum EIRP SPECTRAL DENSITY

71. TEST CONDITIONS

Test performed by : Mathieu CERISIER

Date of test : September 12, 2016 & October 17, 2016
Ambient temperature :25°C

Relative humidity 145 %

7.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

v KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § E2 b) (Method SA-1) & F
O KDB 789033 D02 General UNII Test Procedures New Rules v01r02 § E2 c) (Method SA-2) & F

¥ KDB 662911 D01 Multiple Transmitter Output v02r01
M KDB 644545 D03 Guidance for IEEE 802.11ac v01

N° 148983-704527-D
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7.3. LIMIT

FCC Part 15.407

Maximum Conducted Output power:

5150MHz-5250MHz: Shall not exceed 30dBm for Indoor Access Point devices & 24dBm for Client devices
5250MHz-5350MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHz))
5470MHz-5725MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHz))
5725MHz-5850MHz: Shall not exceed 30dBm

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

Maximum Power Spectral Density:

5150MHz-5250MHz: Shall not exceed 17dBm/MHz for Indoor Access Point & 11dBm/MHz for Client devices
5250MHz-5350MHz: Shall not exceed 11dBm/MHz

5470MHz-5725MHz: Shall not exceed 11dBm/MHz

5725MHz-5850MHz: Shall not exceed 30dBm/500kHz

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

RSS-247

Maximum Conducted Output power:

5250MHz-5350MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHz))
5470MHz-5725MHz: Shall not exceed 24dBm or 11dBm +10*log (-26dB Bandwidth (MHz))
5725MHz-5850MHz: Shall not exceed 30dBm

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

Maximum Power Spectral Density:

5250MHz-5350MHz: Shall not exceed 11dBm/MHz
5470MHz-5725MHz: Shall not exceed 11dBm/MHz
5725MHz-5850MHz: Shall not exceed 30dBm/500kHz

Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

Maximum EIRP:

5150MHz-5250MHz: Shall not exceed 23dBm or 10dBm +10*log (-26dB Bandwidth (MHz))

5250MHz-5350MHz: Shall not exceed 30dBm or 17dBm +10*log (-26dB Bandwidth (MHZz)) (Above 23dBm Antenna
pattern)

5470MHz-5725MHz : Shall not exceed 30dBm or 17dBm +10*log (-26dB Bandwidth (MHZz))

Maximum EIRP Power Spectral Density:
5150MHz-5250MHz: Shall not exceed 10dBm/MHz
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7.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
- ) Verified with
Programmable AC/DC - KIKUSUI PCR500M A7049006  Verified with calibrated
power supply calibrated multimeter .
multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator
RF cable & 20 dB Télédyne 920-0202-048 A5329676 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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7.5. RESULTS

802.11n HT20/ac VHT20

C1

Tx1

Tx2

Spectrum =2 Spectrum
RefLevel 17.90 dbm  Offset 22.90 Gb @ RBW 1 hnz Compatible RefLevel 17.90 dém  Offsat 22.90 cb & RBW LMz Compatible
aArt SdB SWT 32 ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC att 48 SWT 32ms @ VBW 3 MHz  Mode Auto Sweep  Input 1 AC
SGL Count 100/100 CAT.IFP SGL Count 1004100 GAT.IFD
[o1rm AvgPwr [0 1Rm AvgPwr
MI[1] 1.53 dBm] | ‘
5.17810530 GH] i
o d
10
-20 dem—
-30 df
-40
oy
-60
04 70 di
a0 d -90 o
CF 5.18 GHz A2000 pts Span 41.8 MHz CF 5.18 GHz 22000 pt: Span 41.8 MHz
annel Power annel Power

Bandwidth 20,54 MHz

Power 9.51 dBm Tx Total 9.51 dBm

Bandwidth 20.54 MHz

Power 7.41 dBm Tx Total 7.41 dBm

)

] 1

J

Dats: 17.007.2016 09:29:40

Date: 17.007.2016

09:30:28

802.11n HT20/ac VHT20

C2

Tx1

Spectrum i}]

Tx2

Spectrum %]

Ref Level 17.80 dBm
Att 5db
SGL Count 100/100

Offset 22,80 db @ RBW 1MHz Compatible FSU ReflLevel 17,90 dBm Offset 22,90 d @ RBW L MHz Gompatible FSU
sWT 32ms ® VBW 3 MHz Mode Auto Sweep  Input 1 AC Att SdB SWT 32ms ® VBW 3MHz Mode Auto Sweep  Input 1 AC
GAT:IFP SGL Count 100/100 GAT:IFP

32000 pts Span 41.8 MHz

32000 pts Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

Channel Power

Power 13.01 dBm Tx Total 13.01 dBm

Bandwidth 20.54 MHz

Power 8.37 dBm Tx Total 8.37 dBm

)i

J 1

J

Date: 12.5EP.2016 14:13:13

Date: 12.SEP.2016

11:39:34

N° 148983-704527-D

TEST REPORT
Version : 01

Page 38/124



802.11n HT20/ac VHT20

C3

Tx1

Spectrum %]

Tx2

Spectrum *]

Ref Level 17.30 dém
5dB
SGL Count 100/100

Offset 22.60 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

Compatible
Mode

Auto Sweep  Input 1 AC

SGL Count 1007100

[o1Rm AvgPwr

Ref Level 17.00 d&m
Att Sde

Offset 22,00 db @ RBW 1 MHz
SWT 32 ms @ VBW I MHz
GATIIFP

Compatible

Mode Auto Sweep  Input 1 AC

-2.60 dBm|
5.24225650 GHZ|

32000 pts

Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

: 12.SEP.2016

Power 12,88 dBm Tx Total

J

14:13:57

12.88 dBm

32000 pts Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

Power 8.04 dBm Tx Total 8.04 dBm

1

J

Date: 12.SEP.2016

11:40:36

802.11n HT20/ac VHT20

C4

Tx1

Tx2

Spectrum 4

Spectrum %]

Ref Level 17,80 dBm
Att Sce
SGL Count 100/100

Offset 22,80 0B @ RBW 1 MHz
SWT 32ms @ YBW 3 MHz
GATIFP

Compatible
Mode

FSU

Auto Sweep  Input 1 AC

SGL Count 100/100

Ref Level 17.90 dBm
Att Sde

Offset 22.00 db @ RBW 1 MHz
SWT 32 ms @ VBW I MHz
GATIIFP

FSU
Auto Sweep

Compatible

Mode Input 1 AC

5.261;

32000 pts

Channel Power
Bandwidth 20,54 MHz Power 12,74 dBm

N J

12.5E2.2016

Date: 14:15:26

8pan 41.8 MHz

Tx Total 12,74 dBm

32000 pts Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

Power 8.31 dBm Tx Total 8.31 dBm

1

J

Date: 12.SEP.2016

11:41:29
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802.11n HT20/ac VHT20

C5

Tx1

Spectrum }]

Tx2

Spectrum “i]

Ref Level 17.30 dém
5dB
SGL Count 100/100

Offset 22.60 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

Compatible
Mode

Auto Sweep  Input 1 AC

Ref Level 17.00 d&m
Att Sde
SGL Count 1007100

[o1Rm AvgPwr

Offset 22,00 db @ RBW 1 MHz

SWT
GATIIFP

32 ms @ VBW I MHz

Compatible
Mode

Auto Sweep

Input 1 AC

MI[1]

5.20750570 GHz|

1.73 dBm)|

32000 pts

Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

: 12.SEP.2016

Power 12,27 dBm Tx Total

J

14:16:16

12.27 dBm

32000 pts

Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

Power 8.29 dBm

Tx Total 8.29 dBm

1

J

Date: 12.SEP.2016

11:42:23

802.11n HT20/ac VHT20

Cé

Tx1

Spectrum %]

Tx2

Spectrum i]

Ref Level 17.80 dém
5dB
SGL Count 100/100

Offset 22.60 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

FSU
Auto Sweep

Compatible

Mode Input 1 AC

Ref Level 17.90 dBm
Att Sde
SGL Count 100/100

Offset 22.00 db @ RBW 1 MHz

SWT
GATIIFP

32 ms @ VBW I MHz

Compatible
Mode

FSU
Auto Sweep

Input 1 AC

32000 pts

Span 41.8 MHz

Channel Power
Bandwidth 20.54 MHz

Power 12.20 dBm
) J

12.SEP.2016

Tx Total

Date: 14:17:02

12.20 dBm

32000 pts

5.322:

Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

Power 10.34 dBm

Tx Total 10.34 dBm

1

J

Date: 12.SEP.2016

11:43:13
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802.11n HT20/ac VHT20

Cc7

Tx1

Tx2

Spectrum }]

Spectrum “i]

Ref Level 17.50 dBm  Offset 22.80 db @ RBW 1 MHz Compatible
SdB SWT 32ms ® VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GAT:IFP

Ref Level 17.00 d&m
Att Sde
SGL Count 1007100

Offset 22,00 db @ RBW 1 MHz
SWT 32 ms @ VBW I MHz
GATIIFP

Compatible
Mode

[o1Rm AvgPwr

Auto Sweep

Input 1 AC

Mi[1]

32000 pts

Span 41.8 MHz

32000 pts

Channel Power

Bandwidth 20.54 MHz Power 11,55 dBm
1 J

: 12.SEP.2016

Tx Total

14:17:44

11.55 dBm

Span 41.8 MHz

Channel Power

Bandwidth 20.54 MHz

Power 10.84 dBm

Tx Total 10.84 dBm

1

12.5EP.2016

J

pate: 11:45:08

802.11n HT20/ac VHT20

Cs8

Tx1

Tx2

Spectrum %]

Spectrum i]

Ref Level 17.80 dém
5dB
SGL Count 100/100

Offset 22.60 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

Compatible FSU

Mode Auto Sweep  Input 1 AC

Ref Level 17.90 dBm
Att Sde
SGL Count 100/100

Offset 22.00 db @ RBW 1 MHz
SWT 32 ms @ VBW I MHz
GATIIFP

Compatible
Mode

FSU
Auto Sweep

Input 1 AC

32000 pts

Span 41.8 MHz

32000 pts

Channel Power
Bandwidth 20.54 MHz

Power 11.60 dBm
) J

12.SEP.2016

Tx Total

Date: 14:18:32

11.60 dBm

Span 41.8 MHz

Channel Power
Bandwidth 20.54 MHz Power 11.51 dBm

Tx Total 11.51 dBm

) J

12.5EP.2016

Date: 11:46:00
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802.11n HT20/ac VHT20

C9

Tx1

Tx2

Channel Power

Bandwidth 20.54 MHz

Power 11.48 dBm

Spectrum }] s Spectrum «}]
Ref Level 17.80 dBm  Offset 22.80 d8 @ RBW 1 MHz Compatible F5U RefLevel 17.090 dBm Offset 22.90 dB @ RBW 1MHz Compatible FSU
Att Sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100,100 GATIFP SGL Count 100/100 GATIFP
[0 1m Avgewr [@3Rm Avgrwr
M1[1] 1.26 dBm| M1[1]
10di 5.70136960 GHz| 10 di
LE! 0d
-10 df -10 df
-20 df -20 df
30 df -30
-50 d 50 d
-60 df -60 df
-70 -70
-80d 80 d
CF 5.7 GHz 32000 pts Span 41.8 MHz CF 5.7 GHz 32000 pts Span 41.8 MH2

Channel Power
Tx Total 11.48 dBm

i

J

Date: 12.SEP.2016 14:19:16

Bandwidth 20.54 MHz

Power 12,15 dBm

1

J

Date: 12.SEP.2016

11:46:53

Tx Total 12,15 dBm

N° 148983-704527-D

TEST REPORT
Version : 01

Page 42/124



802.11n HT20/ac VHT20

C11

Tx2

Tx1

Spectrum Spectrum «}] b
Ref Level 17.80 dBm  Offset 22.80 d8 @ RBW 1 MHz Compatible RefLevel 17.090 dBm Offset 22.90 dB @ RBW 1MHz Compatible
Sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att S5de SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100,100 GATIFP SGL Count 100/100 GATIFP
[©1Rm AvgPwr [©1Rm AvgPwr
Mi[1] 1.21 dBm| MI[1] 2.66 dBm|

Hz

5.74835450 GHz| 5.74646040 GHZ]

32000 pts Span 36.1 MHZ Hz 32000 pts Span 36.1 MHz

Channel Power

Channel Power

Hz

Bandwidth 17.73 MHz Power 11,71 dBm Tx Total 11.71 dBm Bandwidth 17.73 MHz Power 13.20 dBm Tx Total 13.20 dBm
1 J 1 J

: 12.SEP.2016 14:24:47 Date: 12.SEP.2016 13:03:19

Spectrum %] Spectrum #]
Ref Level 17.90 dBm  Offset 22,60 dB @ RBW 500 kHz Compatible FSU RefLevel 17.00 dém  Offset 22.00 db ® RBW GO0 kMz Compatible FSU
EdB SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC 10de  SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 1007100 GAT:IFP SGL Count 1007100 GATIFP
[01Rm AugPwr
M1[1] M1[1]

70 di

50 di
CF 5.745 GHz

32000 pts Span 36.1 MHZ 32000 pts Span 36.1 MHz

Channel Power
Bandwidth 17.73 MHz

Channel Power
Bandwidth 17.73 MHz Power 13.03 dBm

Tx Total 13.03 dBm

Power 11.77 dBm

Tx Total

11.77 dBm

i

) J

J

12.SEP.2016

Date: 14:23:28

Date: 12.SEP.2016 14:07:42
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802.11n HT20/ac VHT20

C12

Tx1

Spectrum }]

Tx2

Spectrum “i]

Ref Level 17.30 dém
SdB SWT
SGL Count 100/100 GAT:IFP

Offset 22.60 db @ RBW 1 MHz
32ms ® VBW 3 MHz Mode

Compatible FSU
Auto Sweep
SGL Count 100/100

[o1Rm AvgPwr

Ref Level 17.00 d&m
Input 1 AC Att SdB SWT

GATIIFP

Offset 22,00 db @ RBW 1 MHz

Compatible
32ms @ VBW 3MHz Mode

Auto Sweep

FSU
Input 1 AC

32000 pts Span 36.1 MHZ

Channel Power

Bandwidth 17.73 MHz

32000 pts

Span 36.1 MHz

Channel Power

Tx Total 13.03 dBm

Power 13.03 dBm

i

Bandwidth 17.73 MHz

Power 13.99 dBm

J )

: 12.SEP.2016 14:26:54

J

Date: 12.SEP.2016

13:04:10

Tx Total 13,99 dBm

802.11n HT20/ac VHT20

C12

Tx1

Spectrum

Tx2

Spectrum #]

Ref Level 17.80 dém
Att SdB SWT
SGL Count 100/100 GAT:IFP

Offset 22.80 db @ RBW 500 kHz
32ms @ VBW 3 MHz Mode

Compatible FSU
Auto Sweep  Input 1AC

SGL Count 100/100

Ref Level 17.00 dBm
10de  SWT

GATIIFP

Offset 22.00 dB @ RBW GO0 kHz

Compatible
32ms @ VBW 3 MHz Mode

Auto Sweep

FSU

Input 1 AC

[01Rm AugPwr

M1[1]

70 di

50 di

32000 pts Span 36.1 MHz CF 5.785 GHz

Bandwidth 17.73 MHz

32000 pts

P ol

Span 36.1 MHz

Channel Power
Power 13.05 dBm Tx Total 13.05 dBm

i

Bandwidth 17.73 MHz

Power 13.80 dBm

J )

Date: 12.SEP.2016 14:27:32

J

Date: 12.SEP.2016

14:06:44

Tx Total 13.80 dBm
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802.11n HT20/ac VHT20
C13
Tx1 Tx2
spectrum | spectrum
Ref Level 17.80 dBrm Offset 22,80 dB @ RBW 1 MHz Compatible Fsu RefLevel 17.90 dBm Offset 22,90 dB @ RBW 1 MHz Compatible FsU

sda SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC aAtt sdB SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP

32000 pts Span 36.1 MHz . 32000 pts Span 36.1 MHz

Bandwidth 17.73 MHz Power 13.54 dBm Tx Total 13.54 dBm Bandwidth 17.73 MHz Power 13.68 dBm Tx Total 13.68 dBm
)it J 1 J

Date: 12.SEP.2016 14:29:00 Date: 12.SEP.2016 13:04:59

802.11n HT20/ac VHT20
C13
Tx1 x2

Spectrum *] Spectrum *]
Ref Level 17.80 dBm  Offset 22.60 8 @ RBW 500 kHz _Gompatible FSU RefLevel 17.90 dem  Offset 22.90 db ® RBW 500 kMz _Gompatible FSU
sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC At 10de  SWT 32ms ® VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 1007100 GATIFP SGL Count 100/100 GAT.IFP
[©1Rm Avgrwr [©1~Rm Avgrwr
M1[1] K M1[1]

32000 pts Span 36.1 MHz 32000 pts Span 26.1 MHz
Channel Power Channel Povrer

Bandwidth 17.73 MHz Power 13.59 dBm Tx Total 13.59 dBm Bandwidth 17.73 MHz Power 13.59 dBm Tx Total 13.59 dBm
)it J 1 J

Date: 12.SEP.2016 14:28:28 Date: 12.SEP.2016 14:05:00
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802.11n HT40/ac VHT40

C14

Tx1

Tx2

spectrum |

spectrum |

SGL Count 100/100

Ref Level 17.80 dém
Sde

Offset 22.60 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

Compatible
Mode

FSU RefLevel 17.90dBm  Offset 22.50 8 @ RBW 1 MHz Compatible FSU
Auto Sweep  Input 1 AC aAtt sdB SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GATIFP

M1[1]

32000 pts

Span 82.9 MHz 32000 pts

Bandwidth 40.81 MHz

Power 12.83 dBm

Tx Total

i

J

pate:

12.58P.2016

14:31:00

M1[1]

Span 82.9 MHz

12.83 dBm Bandwidth 40.81 MHz

Power 11.24 dBm

Tx Total 11.24 dBm

1 J

12.5E2.2016

Date: 13:07:45

802.11n HT40/ac VHT40

C15

Tx1

x2

Spectrum *]

Spectrum i]

SGL Count 100/100

Ref Level 17.80 dém
Sde

Offset 22.80 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

Compatible
Mode

FSU
Auto Sweep

Input 1 AC

o
A

Ref Level 17.90 d&m
Att Sde
SGL Count 100,100

Offset 22.90 08 @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GATIFP

Mode

[0 1Rm AvgPwr

Compatible

FSU

Auto Sweep  Input 1 AC

[O1Rm AvgPwr

M1[1]

32000 pts

-0.96 dBm|

5.22486930 GHz| 10

10 o

20 d

-30

=0

60

70

-80 d

Span 82.9 MHz CF 5.23 GHz 32000 pts

Channel Power

Bandwidth 40.81 MHz

Power 12.81 dBm

Tx Total

i

J

Date: 12.SEP.2016

14:31:57

M1[1] -2.39 dBm|

5.22649620 GHZ]

Span 82.9 MHz

Channel Power

12.81 dBm Bandwidth 40.81 MHz

Power 11.20 dBm

Tx Total 11.20 dBm

1 J

12.582.2016

pate: 13:10:30
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802.11n HT40/ac VHT40

C16

Tx1

Tx2

Spectrum *]

Spectrum

Ref Level 17,80 dbm Offset 22,80 db @ RBW 1 MHz Compatible FSU Reflevel 17.50dem  Offset 22.30d8 & RBW 1 MHz Compatible

5 dl 8§ 32ms @ YBW 3 MHz Mode Auto Sweep  Input 1 AC Att 5dB SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 1007100 GATIFP SGL Count 1007100 GAT!IFP
[01Rm AvgFwr [01Rm AvgPwr
M1[1]

10 5,264
0 0di
10 -0 d
20d 20 d
a0 d 30
o B
-50 df 50 df
60 d 60 d
70d 70
-0 dbm— a0 d
GF 5,27 GHZ 82000 pts 8pan 82.9 MHz CF 5.27 GHz 32000 pts Span 82.9 MHz

Channel Power
Bandwidth 40.81 MHz Power 12,55 dBm

Channel Power

Bandwidth 40.81 MHz

Tx Total 12,55 dBm

Power 11.33 dBm Tx Total 11.33 dBm

N J 1

J

Date: 12.SEP.2016 14:34:19 Date: 12.SEP.2016 13:11:29

802.11n HT40/ac VHT40

c17

Tx1

Tx2

Spectrum %]

Spectrum %]

)
A

Ref Level 17.90 dBm
Att Sde
SGL Count 100/100

Offset 22.60 db @ RBW 1 MHz
SWT 32ms @ VBW 3 MHz
GAT:IFP

Ref Level 17.80 dém
5dB
SGL Count 100/100

Compatible FSU
Mode Auto Sweep SWT

GATIIFP

Input 1 AC

Offset 22.00 db @ RBW 1 MHz

FSU
Auto Sweep

Compatible

32ms @ VBW 2 MHz Mode Input 1 AC

[01Rm AvgPwr

50 d

-60 o

70

80
CF 5.31 GHz

32000 pts Span 82.9 MHz

-2.70 dBm|
5.30501430 GHZ]

M1[1]

32000 pts Span 82.9 MHz

Channel Power
Bandwidth 40.81 MHz

Channel Power
Bandwidth 40.81 MHz Power 12.05 dBm

Tx Total 12.05 dBm

Power 10.89 dBm Tx Total 10.89 dBm

) J 1

J

12.SEP.2016 14:35:30 12.SEP.2016 13:12:25

Date: Date:
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802.11n HT40/ac VHT40

C18

Tx1

Tx2

Spectrum %]

Spectrum *]

Ref Level 17.80 dBm  Offset 22.80 d8 @ RBW 1 MHz Compatible RefLevel 17.090 dBm Offset 22.90 dB @ RBW 1MHz Compatible
5dB SWT 32 ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att 5dB SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP
[Q1Rm AvgPwr [01Rm AvgPwr
Mi[1] ~2.08 dBm| M1[1]
10d 5.51491570 GHz| 10d
0 o
-10 df -10 df
-20 df -20 df
04
e
-50 d 50 ¢
-60 df -60 df
-70
0 d -50 d
CF 5.51 GHz 32000 pts Span 82.9 MHz CF 5.51 GHz 32000 pts Span 82.9 MH2z
Channel Power Channel Power
Bandwidth 40.81 MHz Power 11.50 dBm Tx Total 11.50 dBm Bandwidth 40.81 MHz Power 11.59 dBm Tx Total 11.59 dBm
Date: 12.SEP.2016 14:37:03 Date: 12.SEP.2016 13:13:23
Spectrum 4 Spectrum %)
Ref Level 17,80 dBm  Offset 22,60 dB @ RBW 1 MHz Compatible F5U Reflevel 17.00 dBm  Offset 22.00 dB & RBW 1MHz Compatible FsU
Att Sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att sds  SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 1007100 GATIFP SGL Count 1007100 GAT!IFP
[01Rm AvgPwr
mi[1] ~2.09 dBm| M1[1]
5.54456620 GHZ| 10d
0d
-10 df
-20
a0 d
m
50 df
-60 df
od
0 d
32000 pts 8pan 82.9 MHz CF 5.55 GHz 32000 pts Span 82.9 MHz

Channel Power
Bandwidth 40.81 MHz

Power 11,54 dBm

)

J

Date:

12.5E2.2016 14:38:52

Channel Power

Tx Total 11,54 dBm Bandwidth 40.81 MHz

Power 11.75 dBm

1

J

Date: 12.SEP.2016 13:14:19

Tx Total 11.75 dBm
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802.11n HT40/ac VHT40

C20

Tx1

Tx2

Spectrum }] Spectrum «}] b
Ref Level 17.80 dBm  Offset 22.80 d8 @ RBW 1 MHz Compatible F5U RefLevel 17.090 dBm Offset 22.90 dB @ RBW 1MHz Compatible FSU
Att Sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100,100 GATIFP SGL Count 100/100 GATIFP
[©1Rm AvgPwr [©1Rm AvgPwr
Mi[1] ~2.04 dBm| MI[1] 0.05 dBm|
5.66593140 GHz 5.66475530 GHZ]|
CF 5.67 GH2 32000 pts Span 82.9 MHz CF 5.67 GH2 32000 pts Span 82.9 MH2

Channel Power

Bandwidth 40.81 MHz

Power 11.44 dBm

Channel Power

Tx Total 11.44 dBm

Bandwidth 40.81 MHz

Power 12.58 dBm

i

J

Date: 12.SEP.2016

14:40:43

1

J

12.5EP.2016

pate:

13:15:31

Tx Total 12.58 dBm
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802.11n HT40/ac VHT40
C22
Tx1 Tx2

Spectrum Spectrum «}] o
Ref Level 17.80 dBm  Offset 22.80 d8 @ RBW 1 MHz Compatible RefLevel 17.090 dBm Offset 22.90 dB @ RBW 1MHz Compatible
Sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att S5de SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100,100 GATIFP SGL Count 100/100 GATIFP
[Q1Rm Avgrwr

MI[1] ~2.08 dBm
5.76001410 GHZ,

Mi[1] -0.07 dBm|
5.76102640 GHZ]

L]

32000 pts Span 74.3 MHz CF 5.755 GHz
Channel Power

Bandwidth 36.59 MHz Power 13.27 dBm Tx Total 13.27 dBm

32000 pts Span 74.3 MHz

Channel Power

Bandwidth 36.59 MHz Power 11,50 dBm Tx Total 11.50 dBm

: 12.SEP.2016 14:46:59 Date: 12.SEP.2016 13:20:40
spectrum | S Spectrum %) GS
Ref Level 17.80 dBm Offset 22,80 dB & RBW 500 kHz Compatible FSU Ref Level 17.90 dBm Offset 22,00 dB @ RBW 500 kHz Compatible FSU
Sde SWT 32 ms @ VBW 3 MHz Mode Auto Sweep Input 1 A4C 10 de SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100100 GATIFP SGL Count 100/100 GAT: IFP.
[0 1Rm AvgPwr [01Rm AugPwr
M1[1] -4.95 dBm| M1[1] -3.13 dBm)|

10 dl 5.76023930 GHz 5.76088940 GHZ|

0 df

-10 df

-20

= \ J \

i

-50 df

-60 df

od

a0

CF 5.755 GHz 32000 pts Span 74.3 MHz CF 5.755 GHz 32000 pts Span 74.3 MHz
Channel Power Channel Power

Bandwidth 36.59 MHz Power 11.51 dBm Tx Total 11.51 dBm Bandwidth 36.59 MHz Power 13.15 dBm Tx Total 13.15 dBm

Date: 12.SEP.2016 14:46:19 Date: 12.SEP.2016 14:03:50
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802.11n HT40/ac VHT40
C23
Tx1 Tx2
Spectrum *] Y Spectrum *]
Ref Level 17.80 dBrm Offset 22,80 dB @ RBW 1 MHz Compatible Fsu RefLevel 17.90 dBm Offset 22,90 dB @ RBW 1 MHz Compatible FsU

sda SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC aAtt sdB SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP

M1[1] -0.80 dBm|

I
\
q

32000 pts Span 74.3 MHz CF 5.795 GHz 32000 pts Span 74.3 MHz

Bandwidth 36.59 MHz Power 12.78 dBm Tx Total 12.78 dBm Bandwidth 36.59 MHz Power 13.67 dBm Tx Total 13.67 dBm

)it J 1 J
oace: 12.587.2006 14:47:40 oate: 12.580.2016 13121138
802.11n HT40/ac VHT40
C23
Tx1 x2
Spectrum ] by Spectrum
Ref Level 17.80 dBm Offset 22,80 dB & RBW 500 kHz Gompatible FsuU Ref Level 17.90 dBm Offset 22,90 dB @ RBW 500 kHz Gompatible FSuU

sde SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 1007100 GAT:IFP
[©1Rm Avgrwr

10de  SWT 32ms ® VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count_100/100 GAT.IFP
[©1~Rm Avgrwr

M1[1] -3.58 dBm|
5.80104960 GHz|

32000 pts Span 74.3 MHz CF 5.795 GHz 32000 pts Span 74.3 MHz

Channel Povrer

Bandwidth 36.59 MHz Power 13.84 dBm
1 J

Date: 12.SEP.2016 14:02:21

Channel Power

Bandwidth 36.59 MHz Power 12.78 dBm Tx Total 12.78 dBm
)it J

Date: 12.SEP.2016 14:48:39

Tx Total 13.84 dBm
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802.11ac VHT80
Cc24
Tx1 Tx2

spectrum | spectrum |
Ref Level 17.80 dBrm Offset 22,80 dB @ RBW 1 MHz Compatible Fsu RefLevel 17.90 dBm Offset 22,90 dB @ RBW 1 MHz Compatible FsU
nde  SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Tnput 1 AC att s5d8 SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Tnput 1 AC
SGL Count 100/100 GATIFP Count 100,100 GATIFP

32000 pts Span 100.0 MHz ¥ 32000 pts Span 100.0 MHz

Bandwidth 81.60 MHz Power 9.98 dBm Tx Total 9.98 dBm Bandwidth 81.60 MHz Power 8.04 dBm Tx Total 8.04 dBm
)it J 1 J ”

Date: 12.SEP.2016 14:57:55 Date: 12.SEP.2016 13:45:00

802.11ac VHT80
C25
Tx1 Tx2

Spectrum 4 Spectrum %)
Ref Level 17,80 dbm  Offset 22,80 db @ RBW 1 MHz Compatible FSU Reflevel 17.00 d@m  Offset 22.00d8 & RBW 1MHz Compatible FsU
10 dB WT 32ms @ YBW 3 MHz Mode Auto Sweep  Input 1 AC Att 5dB SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GATIIFP SGL Count 1007100 GATIFP
[01Rm AvgFwr

32000 pts 8pan 100.0 MHz E 32000 pts
‘Channel Power Channel Power

Bandwidth 81,60 MHz Power 9,41 dBm Tx Total 9.41 dBm Bandwidth 81.60 MHz Power 8.03 dBm Tx Total 8.03 dBm
)i J Il ] I -

Date: 12.SEP.2016 14:59:34 Date: 12.SEP.2016 13:46:30
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802.11ac VHT80
C26
Tx1 Tx2
Spectrum | spectrum
Ref Level 17.80 dBrm Offset 22,80 dB @ RBW 1 MHz Compatible Fsu RefLevel 17.90 dBm Offset 22,90 dB @ RBW 1 MHz Compatible FsU

wde  SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC aAtt sdB SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GATIFP SGL Count 100/100 GATIFP

32000 pts Span 100.0 MHz . 32000 pts Span 100.0 MHz

Bandwidth 81.60 MHz Power 8.64 dBm Tx Total 8.64 dBm Bandwidth 81.60 MHz Power 8.48 dBm Tx Total 8.48 dBm

)it J ) ) [T =

Date: 12.SEP.2016 15:06:16 Date: 12.SEP.2016 13:48:04
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802.11ac VHT80
C29
Tx1 Tx2

Spectrum | spectrum |

Ref Level 17.20 dBm Offset 22.80 dB @ RBW 1 MHz Compatible FsU RefLevel 17.90 dBm Offset 22,90 dB @ RBW 1 MHz Compatible FsU

Att 10de  SWT 32ms @ YBW 3 MHz Mode Auto Sweep  Input 1 AC Att 10dB  SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC
SGL Count 100/100 GAT:IFP SGL Count 100/100 GATIFP

Hz 32000 pts Span 100.0 MHz 5 32000 pts Span 100.0 MHz
Channel Power

Bandwidth 76.27 MHz Power 8.51 dBm Tx Total 8.51 dBm Bandwidth 76.27 MHz Power 9.98 dBm Tx Total 9.98 dBm
)| J 1 J

pate: 12.5E2.2016 15:21:45 Date: 12.SEP.2016 13:59:01

802.11ac VHT80
C29

Tx1

Spectrum Spectrum i]
Ref Lovel 17.80 dem  Offset 22,80 dB @ RBW 500 kHz Compatible FSU Reflevel 17.30 dBm Offset 22.90 d& ® RBW 500 kHz ~ Gompatible FsU
Att 10de SWT 32ms @ VBW 3 MHz Mode Auto Sweep  Input 1 AC Att 0de SWT 32ms @ VBW 3MHz Mode Auto Sweep  Input 1 AC
SGL Count 1007100 GATIFP SGL Count 100/100 GAT:IFP
[©1Rm Avgrwr
MI[1] ~11.53 aBm| M1[1] [ -8.70 dBm)|
5.80874530 GHz, 0815160 GHz

x2

H. 32000 pts Span 100.0 MHz 5 32000 pts Span 100.0 MHz
Channel Power Channel Power

Bandwidth 76.27 MHz Power 851 dBm Tx Total 8.51 dBm Bandwidth 76.27 MHz Power 9.99 dBm Tx Total 9.99 dBm
)i J 1 J

Date: 12.SEP.2016 15:23:59 Date: 12.SEP.2016 13:57:54
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Maximum Conducted Power :
802.11n HT20/ac VHT20

Channel (dT;'L) (J;rzn) (z’é‘r‘r"') (:‘;) Vet | el EIRP Limit FCC (dBm) e
(dBm) (dBm) (dBm)
C1 951 | 741 | 116 | 57 24,0
C2 13,01 | 837 | 143 | 57 24
C3 12,88 | 8,04 | 141 | 57 24
C4 12,74 | 831 | 141 | 57 24 24 19,8 | TPC si EIRP>27dBm 30
C5 12,27 | 829 | 13,7 | 57 24 24 19,4 | TPC si EIRP>27dBm 30
C6 12,2 [10,34] 144 | 57 24 24 20,1 | TPC si EIRP>27dBm 30
Cc7 11,55 |10,84| 14,2 | 57 24 24 19,9 | TPC si EIRP>27dBm 30
Cc8 116 [11,51] 146 | 57 24 24 20,3 | TPC si EIRP>27dBm 30
C9 11,48 |12,15| 14,8 | 57 24 24 20,5 | TPC si EIRP>27dBm 30
C11 11,71 | 132 | 155 | 57 30 30
C12 13,03 [ 13,99 16,5 5,7 30 30
C13 13,54 |13,68| 16,6 | 57 30 30
802.11n HT40/ac VHT40
Channel (J;;) (J;i ) (L’éf;:') (3‘;) TXFIc_:Ic':Wl § Tleélrsn § ETI)R(P EIRP Limit FCC (dBm) LirEiItR :ss
(dBm) (dBm) (dBm) (dBm)
C14 12,83 |11,24| 151 | 57 24 23
C15 12,81 | 112 | 151 | 57 24 23
C16 12,55 |11,33| 15,0 | 57 24 24 20,7 | TPC si EIRP>27dBm 30
C17 12,05 [ 10,89 | 145 | 57 24 24 20,2 | TPC si EIRP>27dBm 30
C18 115 [11,59] 146 | 57 24 24 20,3 | TPC si EIRP>27dBm 30
C19 11,54 |11,75| 14,7 | 57 24 24 20,4 | TPC si EIRP>27dBm 30
C20 11,44 |12,58| 151 | 57 24 24 20,8 | TPC si EIRP>27dBm
C23 12,78 |13,67| 16,3 | 57 30 30
802.11ac VHT80
Channel (Jé‘;) (Jg;‘;) (E’gr‘"") (g‘;) Tthlcm y Tleélsm y ElTl)a(P EIRP Limit FCC (dBm) LinIfiItR :ss
(dBm) (dBm) | (dBm) (dBm)
24 | 998 |804a] 12157 [ 24 _
C25 941 | 803 | 118 | 57 24 17,5 | TPC si EIRP>27dBm
C26 864 | 848 | 116 | 57 24 24 17,3 | TPC si EIRP>27dBm
c20 | 851 | 998 | 123 | 57 | 24 30 18,0 ;:

N° 148983-704527-D
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Power Spectral Density :
802.11n HT20/ac VHT20

Channel Tx1 Tx2 TxAll AG_ Tx Limit FCC Tx Limit RSS | Tx EIRP EIR;SLSimit
(dBm/MHz) | (dBm/MHz) | (dBmMHz) | (dBi) (dBm/MHz) (dBm/MHz) | (dBm/MHz) (dBm/MHz)
C1 1,53 -0,45 3,7 5,7 11 9,4 10
C2 2,54 -2,17 3,8 5,7 11 9,5 10
C3 2,39 -2,6 3,6 5,7 11 9,3 10
C4 2,04 -2,42 3,4 5,7 11 11
C5 1,73 -2,31 3,2 5,7 11 11
C6 1,58 -0,22 3,8 5,7 11 11
c7 0,88 0,24 3,6 5,7 11 11
C8 1,09 0,89 4,0 5,7 11 11
C9 1,26 1,61 4.4 5,7 11 11
C11 -0,58 0,99 3,3 5,7 30 (/500kHz) 30 (/500kHZz)
C12 0,53 1,63 4,1 5,7 30 (/500kHz) 30 (/500kHZz)
C13 0,45 1,29 3,9 5,7 30 (/500kHz) 30 (/500kHz)
802.11n HT40/ac VHT40
Channel Tx1 Tx2 TxAll AG_ Tx Limit FCC Tx Limit RSS | Tx EIRP EIR:SI_Simit
(dBm/MHz) | (dBm/MHz) | (dBmMHz) | (dBi) (dBm/MHz) (dBm/MHz) | (dBm/MHz) (dBm/MHz)
C14 0,77 -0,7 3,1 5,7 11 8,8 10
C15 -0,96 -2,39 1,4 5,7 11 7.1 10
C16 -1,04 -2,22 1,4 5,7 11 11
Cc17 -1,59 -2,79 0,9 5,7 11 11
C18 -2,08 -1,95 1,0 5,7 11 11
C19 -2,09 -1,79 1,1 5,7 11 11
C20 -2,04 -0,95 1,5 5,7 11 11
C22 -4,95 -3,13 -0,9 5,7 30 (/500kHz) 30 (/500kHz)
C23 -3,58 -2,66 -0,1 5,7 30 (/500kHz) 30 (/500kHz)
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802.11ac VHT80

S Tx1 Tx2 TxAll | AG | TxLimitFCC | TxLimitRSS [ Tx EIRP E'RF':S"Sim"
(dBm/MHz) | (dBm/MHz) | (dBmMHz) | (dBi)|  (dBm/MHz) (dBm/MHz) | (dBmIMHzZ) | g i
C24 -3,51 -3,62 -0,6 5,7 11 5,1 10
C25 -3,34 -6,96 -1,8 5,7 11 11
C26 -8,77 -8,37 -5,6 5,7 11 11
C29 -11,53 -8,7 69 | 57| 30(500kHz) | 30 (/500kHz)

7.6. CONCLUSION

Maximum Conducted Output Power, Maximum Power Spectral Density, Maximum EIRP, Maximum EIRP Power Spectral
Density measurement performed on the sample of the product Technicolor Player UIW4010TCH, in configuration and
description presented in this test report, show levels compliant to the 47 CFR PART 15.407 & RSS 247 ISSUE 1 limits.
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8. AC PowER LINE CONDUCTED EMISSIONS

8.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

: 20°C
:47%

8.2. TEST SETUP

: Laurent DENEUX
: September 19, 2016

The product has been tested according to ANSI C63.10 (2013) method. The EUT is placed on the ground reference plane,
at 80cm from the LISN. The distance between the EUT and the vertical ground plane is 40cm. Auxiliaries are powered by
another LISN. The cable has been shorted to 1meter length. The EUT is powered through the LISN. Measurement is
made with a receiver in peak mode. This was followed by a Quasi-Peak, i.e. CISPR measurement for any strong signal.
If the average limit is met when using a Quasi-Peak detector, the EUT shall be deemed to meet both limits and
measurement with the average detector is unnecessary. The LISN (measure) is 50Q2 / 50uH. Interconnecting cables and
equipment's were moved to position that maximized emission.

8.3. LIMIT

Quasi-Peak

0,15kHz to 0,5MHz: 66dBpV to 56dBuV*
0,5MHz to 5MHz: 56dBuV

5MHz to 30MHz: 60dBuV

Average

0,15kHz to 0,5MHz: 56dBpV to 46dBuV*
0,5MHz to 5SMHz: 46dBpV

5MHz to 30MHz: 50dBpV

*Decreases with the logarithm of the frequency

8.4. TEST EQUIPMENT LIST

Test Equipment Used

Description Manufacturer Model Identifier Cal. Date Cal. Due

EMI Test ROHDE & ESR 101403 2016-06 2017-06
Receiver SCHWARZ

V ISLN ROHDE & ESH2-25 C2322001 2016-05 2017-05
SCHWARZ

Pulse limiter ROHDE & ESH3-22 A2649008 2016-03 2017-03
SCHWARZ

Cable - - A5329417 2015-10 2016-10

Ground plane LCIE - - -
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8.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

M None O Divergence:
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8.6. RESULTS

802.11n HT20
C1

Phase
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Phase Line
Frequency Peak Level Quasi-Peak Level | Quasi-Peak Limit | Average Level Average Limit
(MHz) (dBuV) (dBuV) (dBuV) (dBuV) (dBuV)
0.151 43.7 - 65.9 27.6 55.9
0.363 40 - 58.6 35.4 48.6
0.628 29 - 56 21 46
7.512 26.3 - 60 16.5 50
23.13 21 - 60 17 50
Neutral Line
Frequency Peak Level Quasi-Peak Level | Quasi-Peak Limit | Average Level Average Limit
(MHz) (dBuV) (dBuV) (dBuV) (dBuV) (dBuV)
0.165 55.2 - 65.2 31.8 55.2
0.337 43.6 - 59.2 35.3 49.2
0.646 30 - 56 17 46
6 27.4 - 60 17 50
23.13 25.5 - 60 22 50

8.7. CONCLUSION

Ac Power Line Conducted Emission measurement performed on the sample of the product Technicolor Player
UIW4010TCH, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.407 & RSS 247 ISSUE 1 limits.
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9. UNWANTED EMISSIONS & UNDESIRABLE EMISSION

9.1. TEST CONDITIONS

Test performed by :Laurent DENEUX

Date of test : September 21, 2016 to September 23, 2016
Ambient temperature :22°C

Relative humidity :51%

9.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013). The EUT is placed on an open area test site. Distance
between measuring antenna and the EUT is 10m. Test is performed in horizontal (H) and vertical (V) polarization with
bilog antenna below 1GHz and with a horn antenna above 1GHz. Measurement bandwidth was 120kHz below 1GHz and
1MHz above 1GHz. The level has been maximised by the turntable rotation of 360 degrees range on the 3 axis of EUT.
Antenna height search was performed from 1 to 4m. The EUT is place at 1.5m high above 1GHz and at 0.8m high under
1GHz.

The product has been tested according to the FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r02.
The following factor is applied to convert E[dBuV/m] to EIRP[dBm]. EIRP[dBm]= E[dBuV/m] + 20 log (d[meters]) -104.77
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9.3. LIMIT

Limit at 3m:

30MHz to 88MHz:
88MHz to 216MHz:
216MHz to 960MHz:

29.5dBuV/m QPeak
33dBuV/m QPeak
35.5dBuV/m QPeak

960MHz to 1000MHz:
Above 1000MHz:

43.5dBuV/m QPeak
63.5BpV/m Peak
43.5BpV/m Average

Limit (dBm):

5150MHz-5250MHz: Shall not exceed EIRP of -27dBm/MHz outside of the band
5250MHz-5350MHz: Shall not exceed EIRP of -27dBm/MHz outside of the band
5470MHz-5725MHz: Shall not exceed EIRP of-27dBm/MHz outside of the band

FCC 15.407

5725MHz-5850MHz: Shall not exceed EIRP of-27 dBm/MHz at 75 MHz or more above or below the band edge
increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the
band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz
above or below the band edge increasing linearly to a level of EIRP of 27 dBm/MHz at the band edge.

RSS 247

5725MHz-5850MHz: Within the frequency range from the band edge to 10 MHz above or below the band edge shall not
exceed an EIRP of =17 dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall
not exceed an EIRP. of =27 dBm/MHz.

9.4. TEST EQUIPMENT LIST

Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
EMI Test Receiver | ROHDE & SCHWARZ ESR 101403 2016-06 2017-06
EMI receiver ROHDE & SCHWARZ E?TSKL%% A2642010 |  2016/07 2017/07
Open test site LCIE - F2000400 2016-05 2017-05
Preamplifier HEWLETT PACKARD 8449B A4069002 2016-01 2017-01
Bilog antenna CHASE CBL 6112A C2040040 2016-01 2017-01
Horn antenna AH SYSTEMS SAS-572 C2042026 2016-04 2018-04
Horn antenna EMCO .3115 C2042016 2016-02 2017-02
Horn antenna
26,5-40GHz PASTERNACK PE9850/2F-20 C2042052 2016-04 2018-04
Cable - - A5329542 2016-02 2017-02
Cable - - A5329449 2015-11 2016-11
Cable - - A5329368 2015-11 2016-11
Cable - - A5329444 2015-11 2016-11

9.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

M None O Divergence:
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9.6. RESULTS

Below 1GHz
802.11n HT20
C1
Vertical & horizontal Polarization

Fréquence (MHz)
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above 1GHz
802.11n HT20
C1
Vertical & horizontal Polarization (peak measurement

Fréquence (MHz)

Fréquence (MHz)
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Above 1GHz
802.11n HT20/ac VHT20
C1
Vertical Polarization

Ao o diis bt
ot e

e b A e b
i =

Fréquence (MHz)
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Above 1GHz
802.11n HT20/ac VHT20
C2
Vertical Polarization
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Above 1GHz
802.11n HT20/ac VHT20
C3
Vertical Polarization

" bbbt
e e A

VI Y s

Fréquence (MHz)
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Above 1GHz
802.11n HT20/ac VHT20
C4
Vertical Polarization

by Al Mot

Fréquence (MHz)
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Above 1GHz

802.11n HT20/ac VHT20

C5

Vertical Polarization

)

i sl o .u‘nu_: ’vu')

AW

Fréquence (MHz)

IR PR TIT AR
ikl s
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Above 1GHz

802.11n HT20/ac VHT20

C6

Vertical Polarization
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Above 1GHz

802.11n HT20/ac VHT20

Cc7

110
dBuV/Im

Vertical Polarization

it o blebtorsetid ottt bt b ‘WW#MW»MM
el n LA oy T T Ll

o TR

e re st A A A

RS U ———

10
dBVIm

6GHz
Fréquence (MHz) Sous-bande 2

Horizontal polarization

okttt A st Lt A ,ﬂw MMMWWM

TSNS A VUV ——

4.5GHz

6GHz|
Fréquence (MHz) Sous-bande 2
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Above 1GHz
802.11n HT20/ac VHT20
C8
Vertical Polarization

Fréquence (MHz)

Fréquence (MHz)
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Above 1GHz

802.11n HT20/ac VHT20

C9

Vertical Polarization
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Horizontal polarization
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Above 1GHz

802.11n HT20/ac VHT20

c10

10
dBuV/m

100

Vertical Polarization

90

80

ooz Fréquence (MHz) Sousrbagse";
Horizontal polarization
" WWWWMWWWWW
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Above 1GHz

802.11n HT20/ac VHT20

C1

Vertical Polarization

TIRERVFARTVT W PRI |
¥ W

T ——

Fréquence (MHz)

Fréquence (MHz)
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Above 1GHz
802.11n HT20/ac VHT20
C12
Vertical Polarization

Fréquence (MHz)
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Above 1GHz
802.11n HT20/ac VHT20
C13
Vertical Polarization

Fréquence (MHz)
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Above 1GHz
802.11n HT40/ac VHT40
C14
Vertical Polarization
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Above 1GHz
802.11n HT40/ac VHT40
C15
Vertical Polarization

Fréquence (MHz)
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Above 1GHz
802.11n HT40/ac VHT40
C16
Vertical Polarization

Fréquence (MHz)

Horizontal polarization

TR NS W ISPRW TSI o L‘Ijﬂj \
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Above 1GHz
802.11n HT40/ac VHT40
C17
Vertical Polarization

Fréquence (MHz)

Fréquence (MHz)
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Above 1GHz

802.11n HT40/ac VHT40

C18

Vertical Polarization
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Above 1GHz

802.11n HT40/ac VHT40
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Vertical Polarization
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Above 1GHz
802.11n HT40/ac VHT40
C20
Vertical Polarization

Fréquence (MHz)

Fréquence (MHz)
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Above 1GHz

802.11n HT40/ac VHT40

C21

Vertical Polarization
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Above 1GHz

802.11n HT40/ac VHT40

C22

Vertical Polarization
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Above 1GHz

802.11n HT40/ac VHT40

Cc23

Vertical Polarization
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Above 1GHz
802.11ac VHT80
C24
Vertical Polarization

Fréquence (MHz)

.
I

Fréquence (MHz)

TEST REPORT
N° 148983-704527-D Version : 01 Page 89/124



Above 1GHz
802.11ac VHTS80
C25
Vertical Polarization

PTRTRONAN AN Jolbai b b
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Above 1GHz

802.11ac VHT80

C26
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Above 1GHz

802.11ac VHT80

C28

Vertical Polarization
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Horizontal polarization
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Above 1GHz

802.11ac VHT80

C29

Vertical Polarization
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Below 1GHz

Polarization Frequency QPeak Level Limit
(MHz) (dBuV/m) (dBuV/m)

Vertical 30.6 22.27 29.5
Vertical 33.5 20.67 29.5
Vertical 36.2 19.95 29.5
Vertical 39.6 2214 29.5
Vertical 421 20.89 29.5
Vertical 43.5 19.67 29.5
Vertical 45.8 16.89 29.5
Vertical 47.8 22.65 29.5
Vertical 49.8 25.68 29.5
Vertical 51.8 25.84 29.5
Vertical 53.6 26.61 29.5
Vertical 55.3 27.61 29.5
Vertical 56 24.68 29.5
Vertical 57.5 23.22 29.5
Vertical 58.7 23.76 29.5
Vertical 60.6 19.94 29.5
Vertical 63.6 23.53 29.5
Vertical 101.9 20.42 33
Vertical 104.9 20.98 33
Vertical 107.3 25 33
Vertical 108.8 19.88 33
Vertical 110.3 19.41 33
Vertical 111.1 23.63 33
Vertical 111.6 19.71 33
Vertical 113 22.4 33
Vertical 114.2 22.45 33
Vertical 117.1 21.35 33
Vertical 125 23.06 33
Vertical 150 24.55 33
Vertical 155.6 19.32 33
Vertical 159.1 18.99 33
Vertical 168 18.91 33
Vertical 178.9 21.58 33
Vertical 185 23.56 33
Vertical 194 18.81 33
Vertical 215.4 20.33 33
Vertical 250 28.35 35.5
Vertical 297 19.36 35.5
Vertical 309.5 19.43 35.5
Vertical 340 20.15 35.5
Vertical 375 25.39 35.5
Vertical 398.3 22.18 35.5
Vertical 500 25.94 35.5
Vertical 598 27.53 35.5
Vertical 700 28.91 35.5
Vertical 800 29.49 35.5
Vertical 891.1 25.66 35.5
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Below 1GHz

Polarization Frequency QPeak Level Limit
(MHz) (dBuV/m) (dBuV/m)
Horizontal 108.8 19.57 33
Horizontal 111.6 17.53 33
Horizontal 125 22.1 33
Horizontal 145.9 19.81 33
Horizontal 150.2 20.34 33
Horizontal 157.6 20.28 33
Horizontal 159.1 18.18 33
Horizontal 175.4 23.24 33
Horizontal 214.7 20.13 33
Horizontal 250 30.09 35.5
Horizontal 296.3 24.05 35.5
Horizontal 375 26.05 35.5
Horizontal 398.4 21.98 35.5
Horizontal 500 25.74 35.5
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Above 1GHz

802.11n HT20/ac VHT20

C1
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 33,77 43,5 34,49 -50,28 63,5 -27
Vertical 1197,7 29,58 34,33 43,5 38,51 -46,26 63,5 -27
Vertical 1250 30,64 35,39 43,5 39,77 -45 63,5 -27
Vertical 1395,3 32,05 36,8 43,5 36,48 -48,29 63,5 -27
Vertical 1497 32,46 37,21 43,5 41,89 -42,88 63,5 -27
Vertical 1520,3 27,65 32,4 43,5 29,81 -54,96 63,5 -27
Vertical 1600 32,4 37,15 43,5 42,96 -41,81 63,5 -27
Vertical 1800 30,8 35,55 43,5 38,77 -46 63,5 -27
Vertical 1920 30,79 35,54 43,5 39,61 -45,16 63,5 -27
Vertical 2000 30,57 35,32 43,5 44,63 -40,14 63,5 -27
Vertical 5150 34,3 39,05 43,5 45 -39,77 63,5 -27
Vertical 5350 35 39,75 43,5 45 -39,77 63,5 -27
Horizontal 1130,3 29,29 34,04 43,5 28,91 -55,86 63,5 -27
Horizontal 1200 30,12 34,87 43,5 39,37 -45,4 63,5 -27
Horizontal 1250 30,95 35,7 43,5 37,72 -47,05 63,5 -27
Horizontal 1397,4 33,28 38,03 43,5 36,13 -48,64 63,5 -27
Horizontal 5150 34,6 39,35 43,5 46,4 -38,37 63,5 -27
Horizontal 5350 35,2 39,95 43,5 45,7 -39,07 63,5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C2
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuVim) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43,5 34.49 -50,28 63,5 -27
Vertical 1197.7 29.58 34,33 43,5 38.51 -46,26 63,5 -27
Vertical 1250 30.64 35,39 43,5 39.77 -45 63,5 -27
Vertical 1395.3 32.05 36,8 43,5 36.48 -48,29 63,5 -27
Vertical 1497 32.46 37,21 43,5 41.89 -42,88 63,5 -27
Vertical 1520.3 27.65 32,4 43,5 29.81 -54,96 63,5 -27
Vertical 1600 32.4 37,15 43,5 42.96 -41,81 63,5 -27
Vertical 1800 30.8 35,55 43,5 38.77 -46 63,5 -27
Vertical 1920 30.79 35,54 43,5 39.61 -45,16 63,5 -27
Vertical 2000 30.57 35,32 43,5 44.63 -40,14 63,5 -27
Vertical 5150 34.6 39,35 43,5 46.4 -38,37 63,5 -27
Vertical 5350 35.2 39,95 43,5 45.7 -39,07 63,5 -27
Horizontal 1130.3 29.29 34,04 43,5 28.91 -55,86 63,5 -27
Horizontal 1200 30.12 34,87 43,5 39.37 -45,4 63,5 -27
Horizontal 1250 30.95 35,7 43,5 37.72 -47,05 63,5 -27
Horizontal 13974 33.28 38,03 43,5 36.13 -48,64 63,5 -27
Horizontal 5150 34 38,75 43,5 45 -39,77 63,5 -27
Horizontal 5350 35 39,75 43,5 46.6 -38,17 63,5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C3

Average LITEIEED Average i _—

Polarization Fre'?nllj-lency Level DLteng +I Limit PzaBk {.I;evel PeadkBLeveI P(ejaBk\I;;mlt Pea:jIElelt
(MHz) (dBpVim) (: gpvm )e (dBuVim) (dBpV/m) | (dBm) | (dBuV/m) | (dBm)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5150 33.2 37,95 43.5 44.8 -39,97 63.5 -27
Vertical 5350 35 39,75 43.5 46.6 -38,17 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 34 38,75 43.5 45.8 -38,97 63.5 -27
Horizontal 5350 35.4 40,15 43.5 46.5 -38,27 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C4
Average (ST Average - I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuVim) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5150 33.6 38,35 43.5 46 -38,77 63.5 -27
Vertical 5350 36.2 40,95 43.5 46.2 -38,57 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 33.5 38,25 43.5 44 -40,77 63.5 -27
Horizontal 5350 35.3 40,05 43.5 46.8 -37,97 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C5
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuVim) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5150 32.3 37,05 43.5 44.6 -40,17 63.5 -27
Vertical 5350 35.3 40,05 43.5 44.8 -39,97 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 35.6 40,35 43.5 44.5 -40,27 63.5 -27
Horizontal 5350 35.6 40,35 43.5 46.7 -38,07 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C6
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 324 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5150 35 39,75 43.5 46.5 -38,27 63.5 -27
Vertical 5350 34.9 39,65 43.5 46.5 -38,27 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 33.4 38,15 43.5 44.3 -40,47 63.5 -27
Horizontal 5350 35.3 40,05 43.5 46 -38,77 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C7
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 35.4 40,15 43.5 47.8 -36,97 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 1397.4 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 34.5 39,25 43.5 45.2 -39,57 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C8
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 35.4 40,15 43.5 46.2 -38,57 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 1397.4 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 36 40,75 43.5 47.6 -37,17 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C9
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuVim) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 35 39,75 43.5 47.5 -37,27 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 1397.4 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35.8 40,55 43.5 46.3 -38,47 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

Cc10
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 35.3 40,05 43.5 44.7 -40,07 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 1397.4 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35.4 40,15 43.5 47 -37,77 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C11
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049.9 29.02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197.7 29.58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30.64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395.3 32.05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32.46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520.3 27.65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32.4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30.8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30.79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30.57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 36.2 40,95 43.5 45 -39,77 63.5 -27
Horizontal 1130.3 29.29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30.12 34,87 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30.95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 1397.4 33.28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35.6 40,35 43.5 47.6 -37,17 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C12
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 36 40,75 43.5 46.3 -38,47 63.5 -27
Horizontal 1130,3 29,29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33,28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35,8 40,55 43.5 45 -39,77 63.5 -27
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Above 1GHz

802.11n HT20/ac VHT20

C13

Average LITEIEED Average i _—

Polarization Fre'?nllj-lency Level DLteng +I Limit PzaBk {.I;evel PeadkBLeveI P(ejaBk\I;;mlt Pea:jIElelt
(MHz) (dBpVim) (: gpvm )e (dBuVim) (dBpV/m) | (dBm) | (dBuV/m) | (dBm)
Vertical 1049,9 29,02 33,77 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 34,33 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 35,39 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 36,8 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 37,21 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 32,4 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 37,15 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 35,55 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 35,54 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 35,32 43.5 44.63 -40,14 63.5 -27
Vertical 5460 34,8 39,55 43.5 47 -37,77 63.5 -27
Horizontal 1130,3 29,29 34,04 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 34,87 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 35,7 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 38,03 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35,4 40,15 43.5 45.8 -38,97 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

Cc14
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuVim) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5150 35,2 43,26 43.5 49.2 -35,57 63.5 -27
Vertical 5350 33,2 41,26 43.5 47.2 -37,57 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 35,23 43,29 43.5 52 -32,77 63.5 -27
Horizontal 5350 32,3 40,36 43.5 45.8 -38,97 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C15
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5150 33,6 41,66 43.5 44.2 -40,57 63.5 -27
Vertical 5350 34,5 42,56 43.5 46 -38,77 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 33,7 41,76 43.5 46 -38,77 63.5 -27
Horizontal 5350 34,4 42,46 43.5 44.8 -39,97 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C16
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuVim) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5150 33 41,06 43.5 45 -39,77 63.5 -27
Vertical 5350 34 42,06 43.5 46.7 -38,07 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 33,5 41,56 43.5 44.2 -40,57 63.5 -27
Horizontal 5350 34,6 42,66 43.5 46.3 -38,47 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C17
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5150 33,2 41,26 43.5 45.4 -39,37 63.5 -27
Vertical 5350 35,2 43,26 43.5 47.2 -37,57 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 34 42,06 43.5 44.8 -39,97 63.5 -27
Horizontal 5350 35,1 43,16 43.5 51 -33,77 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C18
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5460 34,8 42,86 43.5 46.2 -38,57 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35,2 43,26 43.5 48.8 -35,97 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C19

Average LITEIEED Average i _—

Polarization Fre'?nllj-lency Level DLteng +I Limit PzaBk {.I;evel PeadkBLeveI P(ejaBk\I;;mlt Pea:jIElelt
(MHz) (dBpVim) (: gpvm )e (dBuVim) (dBpV/m) | (dBm) | (dBuV/m) | (dBm)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5460 35 43,06 43.5 47 -37,77 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 34,4 42,46 43.5 47 -37,77 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C20
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5460 33,3 41,36 43.5 45 -39,77 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35,2 43,26 43.5 45.8 -38,97 63.5 -27

N° 148983-704527-D

TEST REPORT
Version : 01

Page 115/124




Above 1GHz

802.11n HT40/ac VHT40

Cc21

Average LITEIEED Average i _—

Polarization Fre'?nllj-lency Level DLteng +I Limit PzaBk {.I;evel PeadkBLeveI P(ejaBk\I;;mlt Pea:jIElelt
(MHz) (dBpVim) (: gpvm )e (dBuVim) (dBpV/m) | (dBm) | (dBuV/m) | (dBm)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5460 34,3 42,36 43.5 46.4 -38,37 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 34,4 42,46 43.5 47.4 -37,37 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C22
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5460 35 43,06 43.5 46.5 -38,27 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35 43,06 43.5 46.7 -38,07 63.5 -27
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Above 1GHz

802.11n HT40/ac VHT40

C23
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 37,08 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 37,64 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 38,7 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 40,11 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 40,52 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 35,71 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 40,46 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 38,86 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 38,85 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 38,63 43.5 44.63 -40,14 63.5 -27
Vertical 5460 34,6 42,66 43.5 47 -37,77 63.5 -27
Horizontal 1130,3 29,29 37,35 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 38,18 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30,95 39,01 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 33,28 41,34 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 35 43,06 43.5 46 -38,77 63.5 -27
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Above 1GHz

802.11ac VHT80

C24
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 39,9 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 40,46 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 41,52 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 42,93 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 43,34 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 38,53 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 43,28 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 41,68 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 41,67 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 41,45 43.5 44.63 -40,14 63.5 -27
Vertical 5150 32,1 42,98 43.5 48.2 -36,57 63.5 -27
Vertical 5350 31,5 42,38 43.5 48.6 -36,17 63.5 -27
Horizontal 1130,3 29,29 40,17 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 41 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 41,83 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 32,28 43,16 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 32,3 43,18 43.5 46.8 -37,97 63.5 -27
Horizontal 5350 32,1 42,98 43.5 46.3 -38,47 63.5 -27
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Above 1GHz

802.11ac VHT80

C25
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 39,9 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 40,46 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 41,52 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 42,93 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 43,34 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 38,53 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 43,28 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 41,68 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 41,67 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 41,45 43.5 44.63 -40,14 63.5 -27
Vertical 5150 32,4 43,28 43.5 46 -38,77 63.5 -27
Vertical 5350 31,2 42,08 43.5 48.6 -36,17 63.5 -27
Horizontal 1130,3 29,29 40,17 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 41 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 41,83 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 31,28 42,16 43.5 36.13 -48,64 63.5 -27
Horizontal 5150 31,5 42,38 43.5 45 -39,77 63.5 -27
Horizontal 5350 32 42,88 43.5 54.4 -30,37 63.5 -27
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Above 1GHz

802.11ac VHT80

C26
Average (ST Average I I
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/im) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 39,9 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 40,46 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 41,52 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 42,93 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 43,34 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 38,53 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 43,28 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 41,68 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 41,67 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 41,45 43.5 44.63 -40,14 63.5 -27
Vertical 5460 31,4 42,28 43.5 50.4 -34,37 63.5 -27
Horizontal 1130,3 29,29 40,17 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 41 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 41,83 43.5 37.72 -47,05 63.5 -27
Horizontal 13974 31,28 42,16 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 32 42,88 43.5 53.4 -31,37 63.5 -27
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Above 1GHz

802.11ac VHT80

C28
Average LITEIEED Average i _—
Polarization Fre'?nllj-lency Level DLteng +I Limit PzaBk {.I;evel PeadkBLeveI P(ejaBk\I;;mlt Pea:jIElelt
(MHz) (dBpVim) (: gpvm )e (dBuVim) (dBpV/m) | (dBm) | (dBuV/m) | (dBm)
Vertical 1049,9 29,02 39,9 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 40,46 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 41,52 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 42,93 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 43,34 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 38,53 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 43,28 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 41,68 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 41,67 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 41,45 43.5 44.63 -40,14 63.5 -27
Vertical 5460 32,3 43,18 43.5 46.3 -38,47 63.5 -27
Horizontal 1130,3 29,29 40,17 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 41 43.5 39.37 -45,4 63.5 -27
Horizontal 1250 30,95 41,83 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 31,28 42,16 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 31,56 4244 43.5 46.4 -38,37 63.5 -27
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Above 1GHz
802.11ac VHTS80
C29
Average LITEIEED Average i _—
Polarization Frequency Level Level + Limit Peak Level | Peak Level | Peak Limit | Peak Limit
(MHz) (dBuV/m) Duty Cycle (dBuV/m) (dBuV/m) (dBm) (dBuV/m) (dBm)
(dBuV/m)
Vertical 1049,9 29,02 39,9 43.5 34.49 -50,28 63.5 -27
Vertical 1197,7 29,58 40,46 43.5 38.51 -46,26 63.5 -27
Vertical 1250 30,64 41,52 43.5 39.77 -45 63.5 -27
Vertical 1395,3 32,05 42,93 43.5 36.48 -48,29 63.5 -27
Vertical 1497 32,46 43,34 43.5 41.89 -42,88 63.5 -27
Vertical 1520,3 27,65 38,53 43.5 29.81 -54,96 63.5 -27
Vertical 1600 32,4 43,28 43.5 42.96 -41,81 63.5 -27
Vertical 1800 30,8 41,68 43.5 38.77 -46 63.5 -27
Vertical 1920 30,79 41,67 43.5 39.61 -45,16 63.5 -27
Vertical 2000 30,57 41,45 43.5 44.63 -40,14 63.5 -27
Vertical 5460 31,4 42,28 43.5 50.4 -34,37 63.5 -27
Horizontal 1130,3 29,29 40,17 43.5 28.91 -55,86 63.5 -27
Horizontal 1200 30,12 41 43.5 39.37 -45.4 63.5 -27
Horizontal 1250 30,95 41,83 43.5 37.72 -47,05 63.5 -27
Horizontal 1397,4 31,28 42,16 43.5 36.13 -48,64 63.5 -27
Horizontal 5460 32,4 43,28 43.5 47.2 -37,57 63.5 -27

9.7. CONCLUSION

Unwanted emissions & Undesirable emission measurement performed on the sample of the product Technicolor Player
UIW4010TCH, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.407 & RSS 247 ISSUE 1 limits.
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10. UNCERTAINTIES CHART

Wide uncertainty
47 CFR Part 15.209 & 15.207 laboratory Uncertainty limit
Kind of test (k=2) +x(dB) / (Hz)/ y
ms

Measurement of conducted disturbances in voltage on the AC power port (9 kHz — 150 kHz) 2,67 3.8
Measurement of conducted disturbances in voltage on the AC power port (150 kHz — 30 MHz) 2,67 3.4
Measurement of conducted disturbances in voltage on the telecommunication port. (AAN) 3,67 5.0
Measurement of conducted disturbances in current (current clamp) 2,73 29
Measurement of disturbance power 2,67 4.5

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC V01 4,48 /

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC C01 4,48 /
Measurement of radiated electric field from 30 to 1000MHz in horizontal position on the OATS 488 6.3

(Ecuelles) ’ )

Measurement of radiated electric field from 1 to 18GHz on the Ecuelles site 5.16 /
Measurement of radiated electric field from 30 to 1000MHz in vertical position on the OATS 4.99 6.3

(Ecuelles) ’ )
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC C01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC C01 5,16 6.3
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC V01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC V01 5,15 6.3
Measurement of radiated electric field from 1 to 6 GHz CO01 5,1 5.2
Measurement of radiated electric field from 1 to 6 GHz V01 4,85 5.2

Measurement of radiated magnetic field from 10kHz to 30MHz on the OATS (Ecuelles) 4,48 /

The uncertainty values calculated by the laboratory are lower than limit uncertainty values defined by the CISPR. The conformity of the sample is directly
established by the applicable limits values. This table includes all uncertainties maximum feasible for testing in the laboratory, whether or not made in
this report
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